
PARTS LIST
MODEL  RQ-8

　 

　          

968-1B-01002-01



When ordering from this booklet, please specify

(1) MACHINE NUMBER, (2)PART NUMBER, (3)DESCRIPTION and (4)QUANTITY for each item.

For items marked ※, also indicate STRAP WIDTH, ARCH SIZE or VOLTAGE.

For the purposes of this listing, only those parts that are normally assembled are broken

down into their component pieces. Individual parts, in turn, have been grouped by function 

into categories.

They are found under the headings "ASSEMBLY", "GROUP" or "UNIT".

By careful selection of part number, component parts can be obtained in various stages of

assembly.

Pre-assembled sets, groups or entire units can be ordered as easily as individual parts,

because a part number has been assigned to them as well. If you wish to order a complete group,

for example, its part number will be found in the heading of the appropriate page.

All part numbers are the digit numbers.

Part numbers having this configuration 123-45-67890, are exclusively StraPack parts,

used only in StraPack strapping machines. The first three digits (123) indicate the model

numbers of the machine for which the part was originally created. Two middle digits (45),

show the unit numbers to which the part belongs. Of the last five digits, the first two

represent the group numbers (6), and assembly numbers (7), The last three digits (890) are the

special number assigned to that specific part. Part numbers, which look like this 1234-567890,

are assigned to commonly available parts not manufactured by StraPack. The first four

digits (1234) show the part's classification, the last six digits (567890) represent the

type and size of part.

The ( ) indication of the number Shows items quantity for an Assembly one set.

EXPLANATION OF PART NUMBERS

S t r a P a c k

PARTS LIST

This parts list is inclusive. It contains all parts found in this machine.

ORDERING INFORMATION



The chart below explains ｔｈｅ ａｂｂｒｅｖｉａｔｕｉｎｓ ｕｓｅｄ ｉｎ ｔｈｉｓ parts list for common nuts, bolts, etc..

The entries will also show dimension in millimeter (diameters x length) ｗhere applicable. For

Example, a description such as "HBS, M5×12" refers to a Hex Socket Bolt, 5mm in diameter, 

12mm in length.

Designation

名      称

Panhead Machine Screw

ナベ小ネジ

Trusshead Machine Screw

トラス小ネジ

Flathead Machine Screw

皿小ネジ

Hexhead Bolt

六角ボルト

Hex Socket Bolt

六角穴付ボルト

Hex Socket Setscrew

六角穴付止めネジ

Hexagon Nut

六角ナット

Plain Washer

平ワッシャー

Spring Washer

スプリングワッシャー

Toothed Ｌｏｃk Washer

歯付ワッシャー

Pushing Nut

プッシングナット

Appearance Abbreviation

CODING FOR NUTS, BOLTS, ETC.

SW

FMS

HB

TW

PN

形      状 略      称

HBS

HSS

HN

PW

PMS

TMS



 

 

              パーツリストの見方 

 

 

 

本書は、梱包機の部品構成の詳細が記入されています。 

 

 

                    ♣  見出番号････ユニットごとに立体図に表わされています。 

 

                    ♣  部品番号････構成部品およびアッセンブリ部品を一連の番号で示します。 

 

                    ♣  部品名称････構成部品の正しい呼び方を示します。 

                    ♣  機種番号  (例)Ｎｏ．９００････ストラパック  ＲＱ－８  

 (機種によって番号は異なります) 

 

 

                      （例）                                                                  

                                                                                              

                         ９００－０１－３０１１０                    

                                

                                

                                

            

            

            

              

              

              

        

        

         

                     

                     

                                

                                

            

            

              

              

  

    設計変更番号                

                                

                                

            

             

          部 品 番 号                           

                                

  

         ユニット番号                                           

                           機 種 番 号 

 

 

 

 

 

 

 

     ＝お願い＝ 

       アッセンブリの（ ）数量１セット分の内訳数量を表しています。 



2
ARCH UNIT

ユニットの構成
LOCATION OF UNIT

6
ELECTRIC
CONTROL

UNIT

4
REEL UNIT

5
BODY UNIT

3
POOL UNIT

1
SEALING UNIT



シーリングユニット

SEALING UNIT

Cam Group
1

5

6

7

3

2

4

8

Feed Group

Press Group
Heater Group

Sealing Frame
Group

Tension Group

Slide Table
Group

Right Bandway
Sliding Group



 ＣＯＮＴＥＮＴＳ 目　  　次 

 1 SEALING UNIT ･･･････････････････････････ 1 ｼｰﾘﾝｸﾞﾕﾆｯﾄ ･････････････････････････ 1

 1-1 CAM GROUP ･････････････････････････････ 1 ｶﾑ ｸﾞﾙｰﾌﾟ ･･･････････････････････････ 1

 1-2 SLIDE TABLE GROUP ････････････････････ 5 ｽﾗｲﾄﾞﾃｰﾌﾞﾙｸﾞﾙｰﾌﾟ ･･･････････････････ 5

 1-3 PRESS GROUP ･･････････････････････････ 7 ﾌﾟﾚｽｸﾞﾙｰﾌﾟ ･･････････････････････････ 7

 1-4 HEATER GROUP ･････････････････････････ 9 ﾋｰﾀｰｸﾞﾙｰﾌﾟ ･････････････････････････ 9

 1-5 SEALING FRAME GROUP ･････････････････ 11 ｼｰﾘﾝｸﾞﾌﾚｰﾑｸﾞﾙｰﾌﾟ ･･････････････････ 11

 1-6 TENSION GROUP ････････････････････････ 13 ﾃﾝｼｮﾝｸﾞﾙｰﾌﾟ ････････････････････････ 13

 1-7 FEED GROUP ････････････････････････････ 17 ﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ ･････････････････････････ 17

 1-7-1 FEED GROUP ････････････････････････････ 19 ﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ ･････････････････････････ 19

 1-8 RIGHT BANDWAY SLIDING GROUP ･･･････ 25 右ﾊﾞﾝﾄﾞｳｪｲ開閉ｸﾞﾙｰﾌﾟ ･･･････････････ 25

 2 ARCH UNIT ･･････････････････････････････ 27 ｱｰﾁﾕﾆｯﾄ ････････････････････････････ 27

 2-1 ARCH UNIT LEFT LOWER ････････････････ 27 ｱｰﾁﾕﾆｯﾄ 左下 ･･････････････････････ 27

 2-2 ARCH UNIT LEFT ････････････････････････ 29 ｱｰﾁﾕﾆｯﾄ 左 ･････････････････････････ 29

 2-3 ARCH UNIT UPPER ･･････････････････････ 31 ｱｰﾁﾕﾆｯﾄ 上 ･････････････････････････ 31

 2-4 ARCH UNIT RIGHT ･･･････････････････････ 33 ｱｰﾁﾕﾆｯﾄ 右 ･････････････････････････ 33

 2-5 ARCH FLAP CORNER ････････････････････ 35 ｱｰﾁﾌﾗｯﾌﾟｺｰﾅｰ ･･････････････････････ 35

 2-6 ARCH UNIT RIGHT LOWER ･･･････････････ 37 ｱｰﾁﾕﾆｯﾄ右下････････････････････････ 37

 3 POOL UNIT ･･････････････････････････････ 39 ﾌﾟｰﾙﾕﾆｯﾄ ･･･････････････････････････ 39

 3-1 POOL FEED GROUP ･････････････････････ 39 ﾌﾟｰﾙﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ ････････････････････ 39

 3-2 SELF-LOADING GROUP ･･････････････････ 43 ﾜﾝﾀｯﾁ装填ｸﾞﾙｰﾌﾟ ････････････････････ 43

 3-3 POOL BOX GROUP ･･････････････････････ 45 ﾌﾟｰﾙﾎﾞｯｸｽｸﾞﾙｰﾌﾟ ････････････････････ 45

 4 REEL UNIT ･･･････････････････････････････ 47 ﾘｰﾙﾕﾆｯﾄ ････････････････････････････ 47

 4-1 REEL GROUP ････････････････････････････ 47 ﾘｰﾙｸﾞﾙｰﾌﾟ･･･････････････････････････ 47

 5 BODY UNIT ･･････････････････････････････ 51 ﾎﾞﾃﾞｨﾕﾆｯﾄ ･･･････････････････････････ 51

 5-1 BODY GROUP ･･･････････････････････････ 51 ﾎﾞﾃﾞｨｸﾞﾙｰﾌﾟ ･････････････････････････ 51

 6 ELECTRIC/CONTROL UNIT ･･････････････ 53 電装・制御ﾕﾆｯﾄ ･･････････････････････ 53

 6-1 ELECTRIC GROUP ･･･････････････････････ 53 電装ｸﾞﾙｰﾌﾟ ･･････････････････････････ 53

 6-2 NO FUSE BREAKER GROUP ･･････････････ 57 ﾉｰﾋｭｰｽﾞﾌﾞﾚｰｶｰｸﾞﾙｰﾌﾟ ･･･････････････ 57

 6-3-1 HARNESS GROUP ･･･････････････････････ 59 ﾊｰﾈｽｸﾞﾙｰﾌﾟ (国内単相100V) ･････････ 59

 6-3-2 HARNESS GROUP ･･･････････････････････ 61 ﾊｰﾈｽｸﾞﾙｰﾌﾟ (国内3相200V) ･･････････ 61

 6-3-3 HARNESS GROUP (A,E Spec.) ････････････ 63 ﾊｰﾈｽｸﾞﾙｰﾌﾟ (A,E) ･･･････････････････ 63

 6-3-4 HARNESS GROUP (CE Spec.) ･････････････ 65 ﾊｰﾈｽｸﾞﾙｰﾌﾟ (CE) ････････････････････ 65



CAM GROUP
カムグループ

1-1

SEALING UNIT1
シーリングユニット

1



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-1 CAM GROUP(1/2)
ｶﾑｸﾞﾙｰﾌﾟ (1/2)

1 900-01-10110 1Band Guide Cam ﾊﾞﾝﾄﾞｶﾞｲﾄﾞｶﾑ

2 900-01-10120 1Left Press Cam ﾚﾌﾄﾌﾟﾚｽｶﾑ

3 900-01-10130 1Heater Cam ﾋｰﾀｰｶﾑ

4 900-01-10141 1Center Press Cam ｾﾝﾀｰﾌﾟﾚｽｶﾑ

5 900-01-10150 1Slide Table Cam ｽﾗｲﾄﾞﾃｰﾌﾞﾙｶﾑ

6 900-01-10160 1Right Press Cam ﾗｲﾄﾌﾟﾚｽｶﾑ

7 900-01-10170 1Right Bandway Cam 右ﾊﾞﾝﾄﾞｳｪｲｶﾑ

8 900-01-10181 1Collar t14 ｶﾗｰ t14

9 900-01-10191 1Collar t5 ｶﾗｰ t5

10 900-01-10211 1Collar t12 ｶﾗｰ t12

11 900-01-10221 2Collar t9 ｶﾗｰ t9

12 900-01-10230 1Collar t2 ｶﾗｰ t2

13 900-01-10330 1Collar t14(B) ｶﾗｰ t14(B)

14 900-01-10250 1Key 7x7x81.5 平行ｷｰ 7x7x81.5(片丸)

15 0499-006017 1Key 7x7x17 Square 平行ｷｰ 7x7x17(両角)

16 900-01-10270 1Timing Plate ﾀｲﾐﾝｸﾞﾌﾟﾚｰﾄ

17 900-01-10280 1Seal (Arrow) ｼｰﾙ(矢印)

18 900-01-10292 1Proximity Switch Bracket 近接ｽｲｯﾁﾌﾞﾗｹｯﾄ

21 0810-151123 1 RQ-8･Y･UD･LB 50HzV-Belt A-23 Vﾍﾞﾙﾄ A-23

(21) 0810-151122 1 RQ-8･Y･UD･LB 60HzV-Belt A-22 Vﾍﾞﾙﾄ A-22

(21) 0810-151135 1 RQ-8LD･LS 50HzV-Belt A-35 Vﾍﾞﾙﾄ A-35

(21) 0810-151136 1 RQ-8LD･LS 60HzV-Belt A-36 Vﾍﾞﾙﾄ A-36

(21) 0810-151922 1 RQ-8VVV-Belt A-22 (Red) Vﾍﾞﾙﾄ A-22(赤ﾀｲﾌﾟ)

(21) 0810-151932 1 RQ-8AR･FBV-Belt A-32 (Red) Vﾍﾞﾙﾄ A-32(赤ﾀｲﾌﾟ)

22 0611-026005 1Ball Bearing 6005ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6005ZZ

24 900-01-10321 1Collar t5(B) ｶﾗｰ t5(B)

102 0131-106015 1HB M6x15 六角ﾎﾞﾙﾄ M6x15

110 0321-061215 1SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ SW M6 (6.1x12.2xt1.5)

113 0311-061310 1PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

114 0311-084032 2PW M8 (8.5x40xt3.2) 平ﾜｯｼｬ M8 (8.5x40xt3.2)

101 0111-108020 1HBS M8x20 六角穴付ﾎﾞﾙﾄ M8x20

109 0321-081520 1SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

105 0111-105015 2HBS M5x15 六角穴付ﾎﾞﾙﾄ M5x15

111 0321-050913 2SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

82 900-01-10501 1Magnetic Clutch Set 電磁ｸﾗｯﾁｾｯﾄ

37 900-01-10510 (1)Magnetic Clutch ﾏｸﾞﾈｯﾄｸﾗｯﾁ

38 900-01-12132 (1)FR Drive Pulley FRﾄﾞﾗｲﾌﾞﾌﾟｰﾘｰ

116 0121-106012 2HSS M6x12 (Cup Point) 六角穴付止めﾈｼﾞ M6x12 (くぼみ先)

106 0111-104012 4HBS M4x12 六角穴付ﾎﾞﾙﾄ M4x12

112 0321-040810 4SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

43 900-01-11004 1 RQ-8･AR･FB･LD･LS･LB･VVGear Mission Assembly ｷﾞﾔﾐｯｼｮﾝｱｯｼｨ

(43) 904-01-11001 1 RQ-8YGear Mission Assembly ｷﾞﾔﾐｯｼｮﾝｱｯｼｨ

(43) 925-01-11001 1 RQ-8UDGear Mission Assembly ｷﾞﾔﾐｯｼｮﾝｱｯｼｨ

101 0111-108020 3HBS M8x20 六角穴付ﾎﾞﾙﾄ M8x20

109 0321-081520 3SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

23 900-01-10700 1 AMB20-12Magnet Brake Set 電磁ﾌﾞﾚｰｷｾｯﾄ

17 900-01-10280 1Seal (Arrow) ｼｰﾙ(矢印)

106 0111-104012 4HBS M4x12 六角穴付ﾎﾞﾙﾄ M4x12

112 0321-040810 4SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

2



CAM GROUP
カムグループ

1-1

SEALING UNIT1
シーリングユニット

3



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-1 CAM GROUP
ｶﾑｸﾞﾙｰﾌﾟ (2/2)

81 900-01-12000 1Interlock Shaft Assembly 連動ｼｬﾌﾄｱｯｼｨ

25 900-01-12111 (1)Interlock Shaft 連動ｼｬﾌﾄ

26 900-01-12120 (1)Clutch Holder ｸﾗｯﾁﾎﾙﾀﾞｰ

27 900-01-12301 (1) VCE-0.6-03Magnetic Clutch Set ﾏｸﾞﾈｯﾄｸﾗｯﾁｾｯﾄ

28 900-01-12141 (1)Tension Drive Pulley ﾃﾝｼｮﾝﾄﾞﾗｲﾌﾞﾌﾟｰﾘｰ

29 900-01-12150 (1)Tension Clutch Collar ﾃﾝｼｮﾝｸﾗｯﾁｶﾗｰ

30 0499-104015 (1)Key 5x5x15 平行ｷｰ 5x5x15(両丸)

31 900-01-12170 (1)Collar t3.5 ｶﾗｰ t3.5

32 900-01-12180 (1)Collar t10 ｶﾗｰ t10

33 0611-026202 (4) NSK or NTNBall Bearing 6202ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6202ZZ

34 0511-151612 (1)Stop Ring WR-16 ｽﾄｯﾌﾟﾘﾝｸﾞ WR-16

35 0511-131510 (1)Stop Ring S-15 ｽﾄｯﾌﾟﾘﾝｸﾞ S-15

36 0511-123516 (1)Stop Ring H-35 ｽﾄｯﾌﾟﾘﾝｸﾞ H-35

115 0111-106015 (1)HBS M6x15 六角穴付ﾎﾞﾙﾄ M6x15

117 0151-104008 (4)TMS M4x8 ﾄﾗｽﾈｼﾞ M4x8

118 0161-104065 (1)PMS M4x65 ﾅﾍﾞ小ﾈｼﾞ M4x65

119 0181-104001 (1)HN M4 六角ﾅｯﾄ M4(1種)

120 0311-062020 (1)PW M6 (φ20) 平ﾜｯｼｬ M6 (φ20)

121 0321-061215 (1)SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

104 0111-105025 3HBS M5x25 六角穴付ﾎﾞﾙﾄ M5x25

111 0321-050913 3SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

4



スライドテーブルグループ

SLIDE TABLE GROUP1-2

5



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-2 SLIDE TABLE GROUP
ｽﾗｲﾄﾞﾃｰﾌﾞﾙｸﾞﾙｰﾌﾟ

1 900-01-20113 1 15.5～6mmSlide Table ｽﾗｲﾄﾞﾃｰﾌﾞﾙ

(1) 906-50-24110 1 5mmSlide Table ｽﾗｲﾄﾞﾃｰﾌﾞﾙ

2 900-01-20122 1Band Guide ﾊﾞﾝﾄﾞｶﾞｲﾄﾞ

3 900-01-20131 1Slide Table Support ｽﾗｲﾄﾞﾃｰﾌﾞﾙ押え

4 900-01-20140 1Slide Table Stopper ｽﾗｲﾄﾞﾃｰﾌﾞﾙｽﾄｯﾊﾟｰ

5 900-01-20152 1Band Width Block ﾊﾞﾝﾄﾞｳｨﾃﾞｨｽﾌﾞﾛｯｸ

6 900-01-20211 2 M5ｘ15Slide Table Screw ﾛｰﾍｯﾄﾞｷｬｯﾌﾟ

7 900-01-20170 2Spring Hook(C) ｽﾌﾟﾘﾝｸﾞﾌｯｸ C

8 900-01-20180 1Arm Shaft ｱｰﾑｼｬﾌﾄ

9 900-01-20191 1Band Stop Guide ﾊﾞﾝﾄﾞｽﾄｯﾌﾟｶﾞｲﾄﾞ

81 900-01-21000 1Slide Table Arm Assembly ｽﾗｲﾄﾞﾃｰﾌﾞﾙｱｰﾑｱｯｼｨ

10 900-01-21110 (1)Slide Table Arm ｽﾗｲﾄﾞﾃｰﾌﾞﾙｱｰﾑ

11 0611-026300 (1)Ball Bearing 6300ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6300ZZ

12 0411-310030 (1)Spring Pin φ10x30 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ10x30

13 0520-111825 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1825

82 900-01-22000 1Band Guide Arm Assembly ﾊﾞﾝﾄﾞｶﾞｲﾄﾞｱｰﾑｱｯｼｨ

14 900-01-22110 (1)Band Guide Arm ﾊﾞﾝﾄﾞｶﾞｲﾄﾞｱｰﾑ

15 0611-020628 (1)Ball Bearing 628ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 628ZZ

16 0411-308022 (1)Spring Pin φ8x22 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ8x22

101 0111-105055 1HBS M5x55 六角穴付ﾎﾞﾙﾄ M5x55

102 0111-105025 1HBS M5x25 六角穴付ﾎﾞﾙﾄ M5x25

103 0111-105018 4HBS M5x18 六角穴付ﾎﾞﾙﾄ M5x18

104 0121-108010 1HSS M8x10 (Cup Point) 六角穴付止めﾈｼﾞ M8x10 (くぼみ先)

105 0151-104010 1TMS M4x10 ﾄﾗｽﾈｼﾞ M4x10

106 0311-051010 4PW M5 (5.5x10xt1) 平ﾜｯｼｬ M5 (5.5x10xt1)

107 0321-050913 1SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

6



1-3 PRESS GROUP
プレスグループ

7



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-3 PRESS GROUP
ﾌﾟﾚｽｸﾞﾙｰﾌﾟ

1 900-01-30110 1Cutter Tension Spring ｶｯﾀｰ引張ｽﾌﾟﾘﾝｸﾞ

2 900-01-30120 1Spring Hook(A) ｽﾌﾟﾘﾝｸﾞﾌｯｸ A

3 900-01-30130 1Press Tension Spring(Right) ﾌﾞﾛｯｸ引ｽﾌﾟﾘﾝｸﾞ 右

4 900-01-30140 1Press Tension Spring(Center) ﾌﾞﾛｯｸ引ｽﾌﾟﾘﾝｸﾞ 中

5 900-01-30150 1Press Tension Spring(Left) ﾌﾞﾛｯｸ引ｽﾌﾟﾘﾝｸﾞ 左

6 900-01-20180 1Arm Shaft ｱｰﾑｼｬﾌﾄ

81 900-01-31001 1 1/4～15.5mmRight Arm Assembly ﾗｲﾄｱｰﾑｱｯｼｨ

7 900-01-31110 (1) 1/4～15.5mmRight Arm ﾗｲﾄｱｰﾑ

8 900-01-31121 (1) 1/4～15.5mmCutter(Upper) ｶｯﾀｰ上刃

9 900-01-31130 (1) 1/4～15.5mmPress Spring ﾌﾞﾛｯｸｽﾌﾟﾘﾝｸﾞ

10 0611-020628 (1) 1/4～15.5mm KOYOBall Bearing 628ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 628ZZ

11 100-01-31170 (1) 1/4～15.5mmSpring Pin φ8x24 管理ﾋﾟﾝ φ8x24

12 0411-306024 (1) 1/4～15.5mmSpring Pin φ6x24 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ6x24

(81) 906-01-31000 1 5mmRight Arm Assembly ﾗｲﾄｱｰﾑｱｯｼｨ

(7) 900-01-31110 (1) 5mmRight Arm ﾗｲﾄｱｰﾑ

(8) 900-21-31210 (1) 5mmCutter(Upper) ｶｯﾀｰ上刃

(9) 900-01-31130 (1) 5mmPress Spring ﾌﾞﾛｯｸｽﾌﾟﾘﾝｸﾞ

(10) 0611-020628 (1) 5mm KOYOBall Bearing 628ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 628ZZ

(11) 100-01-31170 (1) 5mmSpring Pin φ8x24 管理ﾋﾟﾝ φ8x24

(12) 0411-306024 (1) 5mmSpring Pin φ6x24 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ6x24

82 900-01-32001 1Center Arm Assembly ｾﾝﾀｰｱｰﾑｱｯｼｨ

13 900-01-32111 (1)Center Arm ｾﾝﾀｰｱｰﾑ

14 900-01-32121 (1)Cutter(Lower) ｶｯﾀｰ下刃

15 900-01-32131 (1)Cutter Base ｶｯﾀｰﾍﾞｰｽ

9 900-01-31130 (1)Press Spring ﾌﾞﾛｯｸｽﾌﾟﾘﾝｸﾞ

10 0611-020628 (1) KOYOBall Bearing 628ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 628ZZ

11 100-01-31170 (1)Spring Pin φ8x24 管理ﾋﾟﾝ φ8x24

12 0411-306024 (1)Spring Pin φ6x24 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ6x24

20 0520-111825 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1825

101 0112-005012 (2)HBS M5x12 (Stainless) 六角穴付ﾎﾞﾙﾄ M5x12 SUS

102 0161-105012 (1)PMS M5x12 ﾅﾍﾞ小ﾈｼﾞ M5x12

103 0181-105001 (1)HN M5 六角ﾅｯﾄ M5(1種)

83 900-01-33001 1Left Arm Assembly ﾚﾌﾄｱｰﾑｱｯｼｨ

21 900-01-33111 (1)Left Arm ﾚﾌﾄｱｰﾑ

22 900-01-33121 (1)Jaw(Left) 左押えｼﾞｮｰ

9 900-01-31130 (1)Press Spring ﾌﾞﾛｯｸｽﾌﾟﾘﾝｸﾞ

10 0611-020628 (1) KOYOBall Bearing 628ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 628ZZ

11 100-01-31170 (1)Spring Pin φ8x24 管理ﾋﾟﾝ φ8x24

12 0411-306024 (1)Spring Pin φ6x24 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ6x24

20 0520-111825 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1825

105 0311-061310 (1) 9～15.5mmPW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

104 0261-108010 1HSS M8x10 (Flat Point) 六角穴付止めﾈｼﾞ M8x10 (平先)

8



HEATER GROUP
ヒーターグループ

1-4

9



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-4 HEATER GROUP
ﾋｰﾀｰｸﾞﾙｰﾌﾟ

1 900-01-40110 1 RQ-8･Y･UD･LD･LS･LBHeater Cover ﾋｰﾀｰｶﾊﾞｰ

105 0141-105010 2 RQ-8･Y･UD･LD･LS･LBFMS M5x10 皿ﾈｼﾞ M5x10

(1) 900-21-14140 1 RQ-8FB･ARHeater Cover ﾋｰﾀｰｶﾊﾞｰ

(106) 0028-105010 2 RQ-8FB･ARHB-P M5x10 六角ﾎﾞﾙﾄ M5x10 二点ｾﾑｽ(PW付)

(1) - RQ-8VV- 不要

2 0890-480082 1Label(WARNING) 警告ﾗﾍﾞﾙ 高温注意

(2) 0890-480257 1 Ex Spec.Label(WARNING) 警告ﾏｰｸ(高温注意)

3 900-01-41002 1Heater Set ﾋｰﾀｰｾｯﾄ

4 900-01-40143 1Heater Tension Spring ﾋｰﾀｰ引ｽﾌﾟﾘﾝｸﾞ

5 900-01-20170 1Spring Hook(C) ｽﾌﾟﾘﾝｸﾞﾌｯｸ C

81 900-01-42000 1Heater Arm Assembly ﾋｰﾀｰｱｰﾑｱｯｼｨ

6 900-01-42110 (1)Heater Arm ﾋｰﾀｰｱｰﾑ

7 935-01-42110 (1)Heater Arm Holder ﾋｰﾀｰｱｰﾑﾎﾙﾀﾞｰ

8 900-01-42130 (1)Heater Holder ﾋｰﾀｰﾎﾙﾀﾞｰ

9 0611-020628 (1)Ball Bearing 628ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 628ZZ

10 0411-308018 (1)Spring Pin φ8x18 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ8x18

101 0111-105030 (2)HBS M5x30 六角穴付ﾎﾞﾙﾄ M5x30

102 0131-105025 (1)HB M5x25 六角ﾎﾞﾙﾄ M5x25

103 0131-105015 (1)HB M5x15 六角ﾎﾞﾙﾄ M5x15

104 0311-051210 (2)PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

10



Ｂ

Ａ

Ｂ

Ａ

1-5 SEALING FRAME GROUP
シーリングフレームグループ

11



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-5 SEALING FRAME GROUP
ｼｰﾘﾝｸﾞﾌﾚｰﾑｸﾞﾙｰﾌﾟ

81 900-01-50112P 1Right Control Frame Set 右定盤 ｾｯﾄ

1 900-01-50112 (1)Right Control Frame 右定盤

6 0520-131815 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5F1815-26

7 0520-111815 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1815

82 900-01-50122P 1Left Control Frame Set 左定盤 ｾｯﾄ

2 900-01-50122 (1)Left Control Frame 左定盤

6 0520-131815 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5F1815-26

7 0520-111815 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1815

3 900-01-50134 1FR Base FRﾍﾞｰｽ

4 900-01-50140 3Control Frame Stay A 定盤ｽﾃｰ A

5 900-01-50152 1Control Frame Stay B 定盤ｽﾃｰ B

101 0111-108025 4HBS M8x25 六角穴付ﾎﾞﾙﾄ M8x25

102 0111-106020 3HBS M6x20 六角穴付ﾎﾞﾙﾄ M6x20

103 0111-105025 4HBS M5x25 六角穴付ﾎﾞﾙﾄ M5x25

104 0111-105020 6HBS M5x20 六角穴付ﾎﾞﾙﾄ M5x20

105 0321-081520 4SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

106 0321-061215 1SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

107 0311-081816 4PW M8 (9x18xt1.6) 平ﾜｯｼｬ M8 (9x18xt1.6)

108 0311-061310 1PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

109 0131-105055 1HB M5x55 (All Screws) 六角ﾎﾞﾙﾄ M5x55 (全ﾈｼﾞ)

110 0181-105001 1HN M5 六角ﾅｯﾄ M5(1種)

111 0311-051210 1PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

12



1-6 TENSION GROUP
テンショングループ

13



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-6 TENSION GROUP(1/2)
ﾃﾝｼｮﾝｸﾞﾙｰﾌﾟ (1/2)

1 900-01-60112 1Band Guide Plate(Front) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄ(前)

2 900-01-60120 1Tension Roller End Plate ﾃﾝｼｮﾝﾛｰﾗｰｴﾝﾄﾞﾌﾟﾚｰﾄ

3 968-01-60130 1Tension Roller ﾃﾝｼｮﾝﾛｰﾗｰ

4 900-01-60140 1Tension Pulley ﾃﾝｼｮﾝﾌﾟｰﾘｰ

5 900-01-60151 1Touch Roller Arm Shaft ﾀｯﾁﾛｰﾗｰｱｰﾑｼｬﾌﾄ

8 100-02-10110 1Flap Cushion ﾌﾗｯﾌﾟｸｯｼｮﾝ

9 0810-151536 1V-Belt M-36 Vﾍﾞﾙﾄ M-36

10 0511-110808 1Stop Ring E-8 ｽﾄｯﾌﾟﾘﾝｸﾞ E-8

26 900-01-60301 1Gear Reducer 減速機

101 0111-108025 4HBS M8x25 六角穴付ﾎﾞﾙﾄ M8x25

102 0111-106015 1HBS M6x15 六角穴付ﾎﾞﾙﾄ M6x15

103 0111-105015 4HBS M5x15 六角穴付ﾎﾞﾙﾄ M5x15

104 0111-105012 4HBS M5x12 六角穴付ﾎﾞﾙﾄ M5x12

106 0181-106001 3HN M6 六角ﾅｯﾄ M6(1種)

107 0221-205002 2Wing Nut M5 蝶ﾅｯﾄ M5(2種)(ﾕﾆｸﾛ)

108 0291-506095 1HSS M6x15 (Long Dog Point･Nickel) 六角穴付止めﾈｼﾞ M6x15 (棒先･ﾆｯｹﾙ)

109 0311-081816 4PW M8 (9x18xt1.6) 平ﾜｯｼｬ M8 (9x18xt1.6)

110 0311-061310 3PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

111 0311-051210 2PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

112 0321-081520 4SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

113 0321-061215 1SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

114 0321-050913 8SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

81 900-01-60200P 1Band Guide Plater Set(Right Rear) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄ(右後)ｾｯﾄ

6 900-01-60210 (1)Band Guide Plate(Right Rear) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄ(右後)

7 900-01-60220 (1)Band Guide Plate Collar ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄｶﾗｰ

105 0111-104012 (1)HBS M4x12 六角穴付ﾎﾞﾙﾄ M4x12

115 0321-040810 (1)SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

14



1-6 TENSION GROUP
テンショングループ

15



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-6 TENSION GROUP
ﾃﾝｼｮﾝｸﾞﾙｰﾌﾟ (2/2)

83 900-01-61001P 1 RQ-8･AR･FB･LD･LS･LB･VVTouch Roller Arm Assembly ﾀｯﾁﾛｰﾗｰｱｰﾑｱｯｼｨ

(83) 904-01-61000P 1 RQ-8Y･UDTouch Roller Arm Assembly ﾀｯﾁﾛｰﾗｰｱｰﾑｱｯｼｨ

11 900-01-61110 (1)Touch Roller Arm ﾀｯﾁﾛｰﾗｰｱｰﾑ

12 900-01-61120 (1)Touch Roller Shaft ﾀｯﾁﾛｰﾗｰｼｬﾌﾄ

13 900-01-61132 (1) RQ-8･AR･FB･LD･LS･LB･VVBand Guide Block(Right) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾞﾛｯｸ 右

(13) 904-01-61110 (1) RQ-8Y･UDBand Guide Block(Right) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾞﾛｯｸ 右

14 900-01-61140 (1)Band Guide Block Holder ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾞﾛｯｸﾎﾙﾀﾞｰ

17 0511-131210 (1)Stop Ring S-12 ｽﾄｯﾌﾟﾘﾝｸﾞ S-12

19 0520-131010 (2)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5F1010-18

116 0161-104010 (2)PMS M4x10 ﾅﾍﾞ小ﾈｼﾞ M4x10

117 0181-108001 (1)HN M8 六角ﾅｯﾄ M8(1種)

109 0311-081816 (1)PW M8 (9x18xt1.6) 平ﾜｯｼｬ M8 (9x18xt1.6)

112 0321-081520 (1)SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

86 900-01-61200 (1) ﾀｯﾁﾛｰﾗｰｱｰﾑASSY内Touch Roller Set ﾀｯﾁﾛｰﾗｰｾｯﾄ

15 900-01-61210 ((1))Touch Roller ﾀｯﾁﾛｰﾗｰ

16 0611-026001 ((2))Ball Bearing 6001ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6001ZZ

18 0511-122812 ((1))Stop Ring H-28 ｽﾄｯﾌﾟﾘﾝｸﾞ H-28

84 900-01-62000P 1Tension Solenoid Assembly ﾃﾝｼｮﾝｿﾚﾉｲﾄﾞｱｯｼｨ

20 900-01-62110 (1)Tension Solenoid Base ﾃﾝｼｮﾝｿﾚﾉｲﾄﾞﾍﾞｰｽ

21 900-01-62120 (1)Tension Solenoid Adjuster ﾃﾝｼｮﾝｿﾚﾉｲﾄﾞｱｼﾞｬｽﾀｰ

22 0411-304015 (1)Spring Pin φ4x15 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ4x15

25 900-01-62200 (1) SS-163-508C(SOL2)Solenoid Set ｿﾚﾉｲﾄﾞｾｯﾄ

118 0111-104008 (2)HBS M4x8 六角穴付ﾎﾞﾙﾄ M4x8

115 0321-040810 (2)SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

85 900-01-63001P 1Belt Tension Assembly ﾍﾞﾙﾄﾃﾝｼｮﾝｱｯｼｨ

23 900-01-63111 (1)Bracket B(Idler Roller) ｱｲﾄﾞﾗｰﾛｰﾗｰﾌﾞﾗｹｯﾄ B

24 0611-020608 (2)Ball Bearing 608ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 608ZZ

119 0111-108030 (1)HBS M8x30 六角穴付ﾎﾞﾙﾄ M8x30

117 0181-108001 (1)HN M8 六角ﾅｯﾄ M8(1種)

112 0321-081520 (1)SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

16



1-7 FEED  GROUP
フィードグループ

17



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-7 FEED GROUP
ﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ

82 900-01-70112P 2FR Roller Set FRﾛｰﾗｰ(ﾍﾞｱﾘﾝｸﾞ入り)

1 900-01-70112 (1)FR Roller FRﾛｰﾗｰ

9 0611-026002 (1)Ball Bearing 6002ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6002ZZ

2 900-01-70121 2FR Pulley FRﾌﾟｰﾘｰ

3 900-01-70130 1 9～15.5mmFeed Spring ﾌｨｰﾄﾞｽﾌﾟﾘﾝｸﾞ

(3) 900-01-70140 1 5～6mmReverse Roller Release Spring ﾘﾊﾞｰｽ開放ｽﾌﾟﾘﾝｸﾞ

4 900-01-70140 1Reverse Roller Release Spring ﾘﾊﾞｰｽ開放ｽﾌﾟﾘﾝｸﾞ

5 900-01-70151 1Feed Spring Adjuster ﾌｨｰﾄﾞｽﾌﾟﾘﾝｸﾞｱｼﾞｬｽﾀｰ

6 900-01-70162 1Reverse Upper Shaft Lever ﾘﾊﾞｰｽｱｯﾊﾟｰｼｬﾌﾄﾚﾊﾞｰ

7 900-01-70171 1Feed Upper Shaft Spring Hook ﾌｨｰﾄﾞｱｯﾊﾟｰｼｬﾌﾄｽﾌﾟﾘﾝｸﾞﾌｯｸ

8 900-01-70181 1Feed Band Guide Collar ﾌｨｰﾄﾞﾊﾞﾝﾄﾞｶﾞｲﾄﾞｶﾗｰ

9 0611-026002 2Ball Bearing 6002ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6002ZZ

10 0611-026001 4Ball Bearing 6001ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6001ZZ

11 0491-121600 1Snap Pin No.16 ｽﾅｯﾌﾟﾋﾟﾝ No.16

12 0491-120600 1Snap Pin φ6 ｽﾅｯﾌﾟﾋﾟﾝ φ6

13 0511-131210 2Stop Ring S-12 ｽﾄｯﾌﾟﾘﾝｸﾞ S-12

14 0511-123212 4Stop Ring H-32 ｽﾄｯﾌﾟﾘﾝｸﾞ H-32

15 0511-122812 4Stop Ring H-28 ｽﾄｯﾌﾟﾘﾝｸﾞ H-28

16 0810-152308 1Belt 330J-3 ﾏｲｸﾛVﾍﾞﾙﾄ 330J-3

17 100-04-20190 1Brake Tension Spring Ring ﾌﾞﾚｰｷﾃﾝｼｮﾝｽﾌﾟﾘﾝｸﾞﾘﾝｸﾞ

18 0890-290001 1Twist Stopper 釣り用4号より戻し

81 900-01-71002P 1 9～15.5mmFeed Shooter Assembly ﾌｨｰﾄﾞｼｭｰﾀｰｱｯｼｨ

(81) 906-50-31002P 1 1/4～6mmFeed Shooter Assembly ﾌｨｰﾄﾞｼｭｰﾀｰｱｯｼｨ

(81) 906-50-21200P 1 5mmFeed Shooter Assembly ﾌｨｰﾄﾞｼｭｰﾀｰｱｯｼｨ

83 900-01-73000 1Feed Upper Roller Assembly ﾌｨｰﾄﾞｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

84 900-01-74001P 1Reverse Solenoid Joint Assembly ﾘﾊﾞｰｽｿﾚﾉｲﾄﾞｼﾞｮｲﾝﾄｱｯｼｨ

85 900-01-75002P 1FR Belt Tension Assembly FRﾍﾞﾙﾄﾃﾝｼｮﾝｱｯｼｨ

86 900-01-76001P 1FR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

(86) 905-01-76001P 1 RQ-8LD･LSFR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

(86) 910-01-76001P 1 RQ-8LBFR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

(86) 925-01-76001P 1 RQ-8UDFR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

87 900-01-77002 1 9～15.5mmReverse Upper Roller Assembly ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

(87) 906-50-32001 1 1/4～6mmReverse Upper Roller Assembly ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

(87) 906-50-23100 1 5mmReverse Upper Roller Assembly ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

88 900-01-72100P 1Feed Band Guide Set(Left Rear) ﾌｨｰﾄﾞﾊﾞﾝﾄﾞｶﾞｲﾄﾞ(左後)ｾｯﾄ

89 900-01-72200 1Feed Band Guide Plate Set ﾌｨｰﾄﾞﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄｾｯﾄ

101 0111-105040 2HBS M5x40 六角穴付ﾎﾞﾙﾄ M5x40

102 0111-105015 2HBS M5x15 六角穴付ﾎﾞﾙﾄ M5x15

103 0111-105012 4HBS M5x12 六角穴付ﾎﾞﾙﾄ M5x12

104 0121-106008 4HSS M6x8 (Cup Point) 六角穴付止めﾈｼﾞ M6x8 (くぼみ先)

105 0181-105001 1HN M5 六角ﾅｯﾄ M5(1種)

106 0191-205011 1CN M5 六角袋ﾅｯﾄ M5 (2種)ﾕﾆｸﾛ

107 0311-051210 6PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

108 0321-050913 6SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

109 0311-061616 2PW M6 (6.6x16xt1.6) 平ﾜｯｼｬ M6 (6.6x16xt1.6)

110 0291-105112 2 GT-LAGT Cap Screw M5x12 GTｷｬｯﾌﾟｽｸﾘｭｰ M5x12 LA型

111 0111-104015 2HBS M4x15 六角穴付ﾎﾞﾙﾄ M4x15

112 0181-104001 2HN M4 六角ﾅｯﾄ M4(1種)

18



1-7-1 FEED  GROUP
フィードグループ

19



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-7-1 FEED GROUP
ﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ (1/3)

81 900-01-71002P 1 9～15.5mmFeed Shooter Assembly ﾌｨｰﾄﾞｼｭｰﾀｰｱｯｼｨ

19 900-01-71111 (1) 9～15.5mmFeed Shooter ﾌｨｰﾄﾞｼｭｰﾀｰ

20 900-01-71122 (1) 9～15.5mmFeed Shooter Cover(Right) ﾌｨｰﾄﾞｼｭｰﾀｰｶﾊﾞｰ 右

21 900-01-71131 (1) 9～15.5mmFeed Shooter Cover(Left) ﾌｨｰﾄﾞｼｭｰﾀｰｶﾊﾞｰ 左

22 900-01-71141 (1) 9～15.5mmAdjuster Plate ｱｼﾞｬｽﾄﾌﾟﾚｰﾄ

113 0111-104006 (1) 9～15.5mmHBS M4x6 六角穴付ﾎﾞﾙﾄ M4x6

114 0111-104030 (1)HBS M4x30 六角穴付ﾎﾞﾙﾄ M4x30

115 0151-104010 (4)TMS M4x10 ﾄﾗｽﾈｼﾞ M4x10

112 0181-104001 (1)HN M4 六角ﾅｯﾄ M4(1種)

(81) 906-50-31002P 1 6mmFeed Shooter Assembly ﾌｨｰﾄﾞｼｭｰﾀｰｱｯｼｨ

(19) 906-50-31111 (1) 6mmFeed Shooter(B) ﾌｨｰﾄﾞｼｭｰﾀｰ B

(20) 906-50-31122 (1) 6mmFeed Shooter Cover(Right) ﾌｨｰﾄﾞｼｭｰﾀｰｶﾊﾞｰ 右

(21) 906-50-31131 (1) 6mmFeed Shooter Cover(Left) ﾌｨｰﾄﾞｼｭｰﾀｰｶﾊﾞｰ 左

(22) 906-50-31140 (1) 6mmAdjuster Plate B ｱｼﾞｬｽﾄﾌﾟﾚｰﾄ B

(113) 0111-104006 (2) 6mmHBS M4x6 六角穴付ﾎﾞﾙﾄ M4x6

(114) 0111-104030 (1)HBS M4x30 六角穴付ﾎﾞﾙﾄ M4x30

(115) 0151-104010 (4)TMS M4x10 ﾄﾗｽﾈｼﾞ M4x10

(112) 0181-104001 (1)HN M4 六角ﾅｯﾄ M4(1種)

(81) 906-50-21200P 1 5mmFeed Shooter Assembly ﾌｨｰﾄﾞｼｭｰﾀｰｱｯｼｨ

(19) 906-50-21210 (1) 5mmFeed Shooter(B) ﾌｨｰﾄﾞｼｭｰﾀｰ B

(20) 906-50-21220 (1) 5mmFeed Shooter Cover(Right) ﾌｨｰﾄﾞｼｭｰﾀｰｶﾊﾞｰ 右

(21) 906-50-21230 (1) 5mmFeed Shooter Cover(Left) ﾌｨｰﾄﾞｼｭｰﾀｰｶﾊﾞｰ 左

(113) 0111-104006 (2) 5mmHBS M4x6 六角穴付ﾎﾞﾙﾄ M4x6

(114) 0111-104030 (1)HBS M4x30 六角穴付ﾎﾞﾙﾄ M4x30

(115) 0151-104010 (4)TMS M4x10 ﾄﾗｽﾈｼﾞ M4x10

(112) 0181-104001 (1)HN M4 六角ﾅｯﾄ M4(1種)

83 900-01-73000 1Feed Upper Roller Assembly ﾌｨｰﾄﾞｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

29 900-01-73111 (1)FR Upper Roller Shaft FRｱｯﾊﾟｰﾛｰﾗｰｼｬﾌﾄ

33 0511-130808 (1)Stop Ring S-8 ｽﾄｯﾌﾟﾘﾝｸﾞ S-8

90 900-01-73200 (1) ﾌｨｰﾄﾞｱｯﾊﾟｰﾛｰﾗｰASSY内Feed Upper Roller Set ﾌｨｰﾄﾞｱｯﾊﾟｰﾛｰﾗｰｾｯﾄ

30 900-01-73210 ((1))Feed Upper Roller ﾌｨｰﾄﾞｱｯﾊﾟｰﾛｰﾗｰ

31 0611-020608 ((1))Ball Bearing 608ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 608ZZ

32 0511-122210 ((1))Stop Ring H-22 ｽﾄｯﾌﾟﾘﾝｸﾞ H-22

84 900-01-74001P 1Reverse Solenoid Joint Assembly ﾘﾊﾞｰｽｿﾚﾉｲﾄﾞｼﾞｮｲﾝﾄｱｯｼｨ

34 900-01-74112 (1)Reverse Solenoid Joint Rod ﾘﾊﾞｰｽｿﾚﾉｲﾄﾞｼﾞｮｲﾝﾄﾛｯﾄﾞ

35 900-01-74120 (1)Reverse Spring ﾘﾊﾞｰｽｽﾌﾟﾘﾝｸﾞ

36 900-01-74131 (1)Reverse Spring Adjuster ﾘﾊﾞｰｽｽﾌﾟﾘﾝｸﾞｱｼﾞｬｽﾀｰ

105 0181-105001 (1)HN M5 六角ﾅｯﾄ M5(1種)

88 900-01-72100P 1Feed Band Guide Set(Left Rear) ﾌｨｰﾄﾞﾊﾞﾝﾄﾞｶﾞｲﾄﾞ(左後)ｾｯﾄ

23 900-01-72112 (1)Band Guide Plate(Left Rear) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄ(左後)

24 900-01-72120 (1)Band Guide Stopper ﾊﾞﾝﾄﾞｶﾞｲﾄﾞｽﾄｯﾊﾟｰ

27 900-01-60220 (1)Band Guide Plate Collar ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄｶﾗｰ

116 0111-104012 (1)HBS M4x12 六角穴付ﾎﾞﾙﾄ M4x12

117 0111-104008 (1)HBS M4x8 六角穴付ﾎﾞﾙﾄ M4x8

118 0311-041008 (1)PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

119 0321-040810 (2)SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

20



1-7-1 FEED  GROUP
フィードグループ

21



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-7-1 FEED GROUP
ﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ (2/3)

85 900-01-75002P 1FR Belt Tension Assembly FRﾍﾞﾙﾄﾃﾝｼｮﾝｱｯｼｨ

37 900-01-75113 (1)Idler Pulley ｱｲﾄﾞﾗｰﾌﾟｰﾘｰ

38 900-01-75122 (1)Bracket A(Idler Roller) ｱｲﾄﾞﾗｰﾛｰﾗｰﾌﾞﾗｹｯﾄ A

39 0611-020628N (1) NSK or NTNBall Bearing 628ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 628ZZ NSK

40 0511-122412 (1)Stop Ring H-24 ｽﾄｯﾌﾟﾘﾝｸﾞ H-24

120 0111-108015 (1)HBS M8x15 六角穴付ﾎﾞﾙﾄ M8x15

121 0311-081816 (2)PW M8 (9x18xt1.6) 平ﾜｯｼｬ M8 (9x18xt1.6)

87 900-01-77002 1 9～15.5mmReverse Upper Roller Assembly ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

29 900-01-73111 (1) 9～15.5mmFR Upper Roller Shaft FRｱｯﾊﾟｰﾛｰﾗｰｼｬﾌﾄ

47 0511-130808 (1) 9～15.5mmStop Ring S-8 ｽﾄｯﾌﾟﾘﾝｸﾞ S-8

93 900-01-77112 (1) 9～15.5mmReverse Upper Roller Set ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｾｯﾄ

(87) 906-50-32001 1 1/4～6mmReverse Upper Roller Assembly ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

(29) 900-01-73111 (1) 1/4～6mmFR Upper Roller Shaft FRｱｯﾊﾟｰﾛｰﾗｰｼｬﾌﾄ

(47) 0511-130808 (1) 1/4～6mmStop Ring S-8 ｽﾄｯﾌﾟﾘﾝｸﾞ S-8

(94) 906-50-32311 (1) 1/4～6mmReverse Upper Roller Set ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｾｯﾄ

(87) 906-50-23100 1 5mmReverse Upper Roller Assembly ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｱｯｼｨ

(29) 900-01-73111 (1) 5mmFR Upper Roller Shaft FRｱｯﾊﾟｰﾛｰﾗｰｼｬﾌﾄ

(47) 0511-130808 (1) 5mmStop Ring S-8 ｽﾄｯﾌﾟﾘﾝｸﾞ S-8

(94) 906-50-23110 (1) 5mmReverse Upper Roller Set ﾘﾊﾞｰｽｱｯﾊﾟｰﾛｰﾗｰｾｯﾄ

89 900-01-72200 1Feed Band Guide Plate Set ﾌｨｰﾄﾞﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄｾｯﾄ

25 900-01-72213 (1)Feed Band Guide Plate ﾌｨｰﾄﾞﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾌﾟﾚｰﾄ

26 900-01-72220 (1)Bush Collar ﾌﾞｯｼｭｶﾗｰ

28 0520-260812 (1)Flange Bush ﾌﾗﾝｼﾞﾌﾞｯｼｭ LFF-0812

22



1-7-1 FEED  GROUP
フィードグループ

23



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-7-1 FEED GROUP
ﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ (3/3)

86 900-01-76001P 1 RQ-8･AR･FB･Y･LB･VVFR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

(86) 905-01-76001P 1 RQ-8LD･LSFR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

(86) 910-01-76001P 1 RQ-8LBFR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

(86) 925-01-76001P 1 RQ-8UDFR Solenoid Assembly FRｿﾚﾉｲﾄﾞｱｯｼｨ

41 900-01-76113 (1) RQ-8･AR･FB･Y･LB･VVFR Solenoid Base FRｿﾚﾉｲﾄﾞﾍﾞｰｽ

(41) 905-01-76110 (1) RQ-8LD･LSFR Solenoid Base FRｿﾚﾉｲﾄﾞﾍﾞｰｽ

(41) 910-01-76110 (1) RQ-8LBFR Solenoid Base FRｿﾚﾉｲﾄﾞﾍﾞｰｽ

42 900-01-76121 (1) RQ-8LD･LS 以外Reverse Solenoid Link Plate ﾘﾊﾞｰｽｿﾚﾉｲﾄﾞﾘﾝｸﾌﾟﾚｰﾄ

(42) 905-01-76120 (1) RQ-8LD･LSReverse Solenoid Link Plate ﾘﾊﾞｰｽｿﾚﾉｲﾄﾞﾘﾝｸﾌﾟﾚｰﾄ

43 900-01-76132 (1)Feed Roller Opener ﾌｨｰﾄﾞﾛｰﾗｰｵｰﾌﾟﾅｰ

44 0411-304015 (1)Spring Pin φ4x15 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ4x15

45 0890-320010 (1)Spacer 6x22 ｽﾍﾟｰｻｰ 6x22

46 0411-306015 (1)Spring Pin φ6x15 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ6x15

(48) 905-01-76130 (1) RQ-8LD･LSSolenoid Adjust Plate ｿﾚﾉｲﾄﾞｱｼﾞｬｽﾄﾌﾟﾚｰﾄ

(49) 0840-130013 (1) RQ-8UD のみ使用Felt Sticker ﾌｪﾙﾄｼｰﾙ

91 900-01-76201 (1) SS-160-714 DC24V 13WSolenoid Set ｿﾚﾉｲﾄﾞｾｯﾄ

92 900-01-76300 (1) SS-163-506C (SOL1)Solenoid Set ｿﾚﾉｲﾄﾞｾｯﾄ

122 0111-306040 (1)HBS M6x40 (Black) 六角穴付ﾎﾞﾙﾄ M6x40 (黒染め)

123 0111-105045 (1)HBS M5x45 六角穴付ﾎﾞﾙﾄ M5x45

124 0111-104010 (2)HBS M4x10 六角穴付ﾎﾞﾙﾄ M4x10

117 0111-104008 (2)HBS M4x8 六角穴付ﾎﾞﾙﾄ M4x8

125 0112-004025 (1) RQ-8LD･LS 以外HBS M4x25 (Stainless･All Screws) 六角穴付ﾎﾞﾙﾄ M4x25 SUS(全ﾈｼﾞ)

126 0181-106001 (2)HN M6 六角ﾅｯﾄ M6(1種)

105 0181-105001 (2) RQ-8LD･LS 以外HN M5 六角ﾅｯﾄ M5(1種)

112 0181-104001 (1) RQ-8LD･LS 以外HN M4 六角ﾅｯﾄ M4(1種)

118 0311-041008 (2)PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

119 0321-040810 (4)SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

(127) 0016-105015 (1) RQ-8LD･LSHBS-SP M5x15 六角穴付ﾎﾞﾙﾄ M5x15 三点ｾﾑｽ

(128) 0111-105015 (1) RQ-8LD･LSHBS M5x15 六角穴付ﾎﾞﾙﾄ M5x15

(105) 0181-105001 (3) RQ-8LD･LSHN M5 六角ﾅｯﾄ M5(1種)

24



RIGHT BANDWAY SLIDING GROUP
右バンドウェイ開閉グループ

1-8

25



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

1-8 RIGHT BANDWAY SLIDING GROUP
右ﾊﾞﾝﾄﾞｳｪｲ開閉ｸﾞﾙｰﾌﾟ

1 900-01-80110 1Arm Shaft ｱｰﾑｼｬﾌﾄ

2 900-01-80123 1Right Bandway Rail 右ﾊﾞﾝﾄﾞｳｪｲﾚｰﾙ

(2) 906-50-35110 1 5～6mm,1/4"Right Bandway Rail 右ﾊﾞﾝﾄﾞｳｪｲﾚｰﾙ

3 900-01-80130 1Right Bandway Spring 右ﾊﾞﾝﾄﾞｳｪｲｽﾌﾟﾘﾝｸﾞ

4 0511-111010 1Stop Ring E-10 ｽﾄｯﾌﾟﾘﾝｸﾞ E-10

5 900-22-19110 1Right Bandway Stopper 右ﾊﾞﾝﾄﾞｳｪｲｽﾄｯﾊﾟｰ

101 0111-105020 1HBS M5x20 六角穴付ﾎﾞﾙﾄ M5x20

102 0151-105012 2TMS M5x12 ﾄﾗｽﾈｼﾞ M5x12

81 900-01-81003 1 RQ-8･AR･LD･LS･LB･VVRight Bandway Arm Assembly 右ﾊﾞﾝﾄﾞｳｪｲｱｰﾑｱｯｼｨ

(81) 926-01-81003 1 RQ-8FBRight Bandway Arm Assembly 右ﾊﾞﾝﾄﾞｳｪｲｱｰﾑｱｯｼｨ

(81) 904-01-81003 1 RQ-8Y･UDRight Bandway Arm Assembly 右ﾊﾞﾝﾄﾞｳｪｲｱｰﾑｱｯｼｨ

6 900-01-81113 (1)Right Bandway Arm 右ﾊﾞﾝﾄﾞｳｪｲｱｰﾑ

7 900-01-81121 (1)Right Bandway Bracket 右ﾊﾞﾝﾄﾞｳｪｲﾌﾞﾗｹｯﾄ

(7) 926-01-81120 (1) RQ-8FBRight Bandway Bracket 右ﾊﾞﾝﾄﾞｳｪｲﾌﾞﾗｹｯﾄ

8 900-01-81152 (1)Right Bandway Joint 右ﾊﾞﾝﾄﾞｳｪｲｼﾞｮｲﾝﾄ

9 0611-020638 (1)Ball Bearing 638ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 638ZZ

10 0411-308022 (1)Spring Pin φ8x22 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ φ8x22

11 0520-131210 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5F1210-20

12 0520-111210 (1)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1210

13 0520-140605 (2)Flange Bush ﾌﾗﾝｼﾞ付ﾌﾞｯｼｭ 80F-0605

14 0511-130607 (1)Stop Ring S-6 ｽﾄｯﾌﾟﾘﾝｸﾞ S-6

15 900-01-81170 (1) RQ-8･AR･LD･LS･LB･VVJoint Bolt ｼﾞｮｲﾝﾄﾎﾞﾙﾄ

(15) 926-01-81170 (1) RQ-8FBJoint Bolt ｼﾞｮｲﾝﾄﾎﾞﾙﾄ

(16) 900-01-40143 (1) RQ-8Y･UDHeater Tension Spring ﾋｰﾀｰ引ｽﾌﾟﾘﾝｸﾞ

104 0181-106003 (1)HN M6 六角ﾅｯﾄ M6(3種)

103 0111-105012 (2) RQ-8･FB･AR･LD･LS･LB･VVHBS M5x12 六角穴付ﾎﾞﾙﾄ M5x12

106 0311-051210 (2) RQ-8･FB･AR･LD･LS･LB･VVPW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

107 0321-050913 (2) RQ-8･FB･AR･LD･LS･LB･VVSW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

(108) 0111-105025 (1) RQ-8Y･UDHBS M5x25 六角穴付ﾎﾞﾙﾄ M5x25

(103) 0111-105012 (1) RQ-8Y･UDHBS M5x12 六角穴付ﾎﾞﾙﾄ M5x12

(105) 0181-105001 (1) RQ-8Y･UDHN M5 六角ﾅｯﾄ M5(1種)

(106) 0311-051210 (1) RQ-8Y･UDPW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

(107) 0321-050913 (1) RQ-8Y･UDSW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

26



(650W)

ARCH UNIT2
アーチユニット

ARCH UNIT LEFT LOWER
アーチユニット 左下

2-1

27



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

2-1 ARCH UNIT LEFT LOWER
ｱｰﾁﾕﾆｯﾄ左下

1 900-61-10111 1Band Guide(Left) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞ 左

2 907-61-10120 1Flap(Entrance） ﾌﾗｯﾌﾟ 入口

3 900-62-10140 1 J Spec.9～15.5mmBandway(Entrance) ﾊﾞﾝﾄﾞｳｪｲ 入口

(3) 906-62-10110 1 Ex9～12,5～6mmBandway(Entrance) ﾊﾞﾝﾄﾞｳｪｲ 入口

6 900-02-10131 1Spacer(Left Band Guide) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞ 左 取付ｽﾍﾟｰｻｰ

7 900-02-30160 1Flap Support ﾌﾗｯﾌﾟｻﾎﾟｰﾄ

101 0111-108015 2HBS M8x15 六角穴付ﾎﾞﾙﾄ M8x15

102 0111-105015 2HBS M5x15 六角穴付ﾎﾞﾙﾄ M5x15

103 0111-105012 3HBS M5x12 六角穴付ﾎﾞﾙﾄ M5x12

104 0181-105001 4HN M5 六角ﾅｯﾄ M5(1種)

105 0291-104101 2HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

106 0311-081616 2PW M8 (9x16xt1.6) 平ﾜｯｼｬ M8 (9x16xt1.6)

107 0311-051210 7PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

108 0321-081520 2SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

109 0321-050913 4SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

81 900-02-30300 2 J Spec.9～15.5mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

4 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

5 900-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(81) 906-02-30300 2 5～6mm,1/4",Ex9～12mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(4) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(5) 906-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

28



ARCH UNIT LEFT
アーチユニット 左

(４００H～６００H)2-2

29



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

2-2 ARCH UNIT LEFT
ｱｰﾁﾕﾆｯﾄ左

1 900-20-12120-000 1 400HArch Frame(Left) ｱｰﾁﾌﾚｰﾑ 左

(1) 900-20-13120-000 1 500HArch Frame(Left) ｱｰﾁﾌﾚｰﾑ 左

(1) 900-20-14120-000 1 600HArch Frame(Left) ｱｰﾁﾌﾚｰﾑ 左

2 900-20-12140-000 1 400HArch Cover(Left) ｱｰﾁｶﾊﾞｰ 左

(2) 900-20-13140-000 1 500HArch Cover(Left) ｱｰﾁｶﾊﾞｰ 左

(2) 900-20-14140-000 1 600HArch Cover(Left) ｱｰﾁｶﾊﾞｰ 左

3 900-20-12170 1 400HSide Flap(Left) ﾌﾗｯﾌﾟ 左･垂直

(3) 900-20-13170 1 500HSide Flap(Left) ﾌﾗｯﾌﾟ 左･垂直

(3) 900-20-14170 1 600HSide Flap(Left) ﾌﾗｯﾌﾟ 左･垂直

4 900-20-12150 1 400H J Spec.9～15.5mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直

(4) 900-20-13150 1 500H J Spec.9～15.5mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直

(4) 900-20-14150 1 600H J Spec.9～15.5mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直

(4) 906-20-12110 1 400H Ex9～12,5～6mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直 6mm

(4) 906-20-13110 1 500H Ex9～12,5～6mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直 6mm

(4) 906-20-14110 1 600H Ex9～12,5～6mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直 6mm

101 0181-105001 4HN M5 六角ﾅｯﾄ M5(1種)

102 0291-104101 2 400H～500HHN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

(102) 0291-104101 3 600HHN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

103 0151-105008 2TMS M5x8 ﾄﾗｽﾈｼﾞ M5x8

104 0311-051210 2PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

81 900-02-30300 2 J Spec.9～15.5mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

5 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

6 900-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(81) 906-02-30300 2 5～6mm,1/4",Ex9～12mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(5) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(6) 906-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

30



2-3 (650W)ARCH UNIT UPPER
アーチユニット 上

31



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

2-3 ARCH UNIT UPPER
ｱｰﾁﾕﾆｯﾄ上

1 900-61-10120-000 1 650WArch Frame(Upper) ｱｰﾁﾌﾚｰﾑ 上

2 968-61-10130-000 1Arch Cover(Upper) ｱｰﾁｶﾊﾞｰ 上

3 900-02-30110 1Flap(Upper) ﾌﾗｯﾌﾟ 上

4 900-02-20120 1 J Spec.9～15.5mmBandway(Upper) ﾊﾞﾝﾄﾞｳｪｲ 上

(4) 906-02-20120 1 5～6mm,1/4",Ex9～12mmBandway(Upper) ﾊﾞﾝﾄﾞｳｪｲ 上 6mm

5 900-02-10110 2Connecting Plate 連結板

8 900-02-10140 1Label(StraPack) ﾗﾍﾞﾙ(Stra pack)

9 0890-480131 2 J Spec.Label(Caution) ﾗﾍﾞﾙ(ｱｰﾁ注意)和文

(9) 0890-480132 2 Ex Spec.Label(Caution) ﾗﾍﾞﾙ(ｱｰﾁ注意)英文

101 0151-105008 2TMS M5x8 ﾄﾗｽﾈｼﾞ M5x8

102 0251-105010 4HFS M5x10 六角穴付皿小ﾈｼﾞ M5x10

103 0291-105099 4HBB M5x10 六角穴付ﾎﾞﾀﾝﾎﾞﾙﾄ M5x10

104 0291-104101 3HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

105 0181-105001 6HN M5 六角ﾅｯﾄ M5(1種)

106 0311-051210 3PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

81 900-02-30300 3 J Spec.9～15.5mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

6 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

7 900-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(81) 906-02-30300 3 5～6mm,1/4",Ex9～12mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(6) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(7) 906-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

32



アーチユニット 右

(４００H～６００H)ARCH UNIT RIGHT2-4

33



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

2-4 ARCH UNIT RIGHT
ｱｰﾁﾕﾆｯﾄ右

1 900-20-12110-000 1 400HArch Frame(Right) ｱｰﾁﾌﾚｰﾑ 右

(1) 900-20-13110-000 1 500HArch Frame(Right) ｱｰﾁﾌﾚｰﾑ 右

(1) 900-20-14110-000 1 600HArch Frame(Right) ｱｰﾁﾌﾚｰﾑ 右

2 900-20-12130-000 1 400HArch Cover(Right) ｱｰﾁｶﾊﾞｰ 右

(2) 900-20-13130-000 1 500HArch Cover(Right) ｱｰﾁｶﾊﾞｰ 右

(2) 900-20-14130-000 1 600HArch Cover(Right) ｱｰﾁｶﾊﾞｰ 右

3 900-20-12160 1 400HSide Flap(Right) ﾌﾗｯﾌﾟ 右･垂直

(3) 900-20-13160 1 500HSide Flap(Right) ﾌﾗｯﾌﾟ 右･垂直

(3) 900-20-14160 1 600HSide Flap(Right) ﾌﾗｯﾌﾟ 右･垂直

4 900-20-12150 1 400H J Spec.9～15.5mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直

(4) 900-20-13150 1 500H J Spec.9～15.5mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直

(4) 900-20-14150 1 600H J Spec.9～15.5mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直

(4) 906-20-12110 1 400H Ex9～12,5～6mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直 6mm

(4) 906-20-13110 1 500H Ex9～12,5～6mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直 6mm

(4) 906-20-14110 1 600H Ex9～12,5～6mmBandway(Side) ﾊﾞﾝﾄﾞｳｪｲ 垂直 6mm

101 0151-105008 2TMS M5x8 ﾄﾗｽﾈｼﾞ M5x8

102 0291-104101 2HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

(102) 0291-104101 3 600HHN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

103 0181-105001 4HN M5 六角ﾅｯﾄ M5(1種)

104 0311-051210 2PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

81 900-02-30300 2 J Spec.9～15.5mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

5 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

6 900-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(81) 906-02-30300 2 5～6mm,1/4",Ex9～12mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(5) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(6) 906-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

34



アーチフラップコーナー

ARCH FLAP CORNER2-5

35



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

2-5 ARCH FLAP CORNER
ｱｰﾁﾌﾗｯﾌﾟｺｰﾅｰ

1 900-02-30120 20Corner Flap ｺｰﾅｰﾌﾗｯﾌﾟ

2 900-02-30140 3Corner Flap(END) ｺｰﾅｰﾌﾗｯﾌﾟ 出口用

3 900-02-20110 1 J Spec.9～15.5mmBandway Corner(Left Lower) ﾊﾞﾝﾄﾞｳｪｲｺｰﾅｰ 左下

(3) 906-02-20110 1 5～6mm,1/4",Ex9～12mmBandway Corner(Left Lower) ﾊﾞﾝﾄﾞｳｪｲｺｰﾅｰ 左下

4 900-02-20130 2 J Spec.9～15.5mmBandway Corner(Upper) ﾊﾞﾝﾄﾞｳｪｲｺｰﾅｰ 上

(4) 906-02-20130 2 5～6mm,1/4",Ex9～12mmBandway Corner(Upper) ﾊﾞﾝﾄﾞｳｪｲｺｰﾅｰ 上

5 900-02-20141 1 J Spec.9～15.5mmBandway Corner(Right Lower) ﾊﾞﾝﾄﾞｳｪｲｺｰﾅｰ 右下

(5) 906-02-20141 1 5～6mm,1/4",Ex9～12mmBandway Corner(Right Lower) ﾊﾞﾝﾄﾞｳｪｲｺｰﾅｰ 右下

10 0491-120500 1 12～15.5mm,Ex9mmSnap Pin φ5 ｽﾅｯﾌﾟﾋﾟﾝ φ5

(10) 0491-120500 2 5～6mm,1/4"&J Spec.(9mm,14mm)Snap Pin φ5 ｽﾅｯﾌﾟﾋﾟﾝ φ5

11 900-02-30170 1Corner Flap(END･Fourth Corner) ｺｰﾅｰﾌﾗｯﾌﾟ 出口用 第4ｺｰﾅｰ用

101 0291-104101 14HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

102 0181-105001 40HN M5 六角ﾅｯﾄ M5(1種)

103 0311-051210 22PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

(104) 0311-061310 1 5～6mm,1/4"&J Spec.(9mm,14mm)PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

81 900-02-30200 17 J Spec.9～15.5mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

6 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

7 900-02-30210 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(81) 906-02-30200 17 5～6mm,1/4",Ex9～12mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(6) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(7) 906-02-30210 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

82 900-02-30200 2 J Spec.9～15.5mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

6 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

8 900-02-30210 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(82) 906-02-30200 2 Ex9～12mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(6) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(8) 906-02-30210 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(82) 906-02-30300 2 5～6mm,1/4"Arch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(6) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(8) 906-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

83 900-02-30403 1 J Spec.9～15.5mmRight Bandway Stand Assembly 右ﾊﾞﾝﾄﾞｳｪｲｽﾀﾝﾄﾞｱｯｼｨ

9 900-02-30423 (1)Flap Joint Bolt ﾌﾗｯﾌﾟｼﾞｮｲﾝﾄﾎﾞﾙﾄ

12 900-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(83) 906-02-30403 1 5～6mm,1/4",Ex9～12mmRight Bandway Stand Assembly 右ﾊﾞﾝﾄﾞｳｪｲｽﾀﾝﾄﾞｱｯｼｨ

(9) 900-02-30423 (1)Flap Joint Bolt ﾌﾗｯﾌﾟｼﾞｮｲﾝﾄﾎﾞﾙﾄ

(12) 906-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

84 900-02-30200 1 J Spec.9～15.5mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

6 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

13 900-02-30210 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

(84) 906-02-30300 1 5～6mm,1/4",Ex9～12mmArch Flap Spring Set ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞｾｯﾄ

(6) 900-02-30221 (1)Flap Stand ﾌﾗｯﾌﾟｽﾀﾝﾄﾞ

(13) 906-02-30310 (1)Arch Flap Spring ｱｰﾁﾌﾗｯﾌﾟｽﾌﾟﾘﾝｸﾞ

36



アーチユニット 右下

ARCH UNIT RIGHT LOWER2-6

37



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

2-6 ARCH UNIT RIGHT LOWER
ｱｰﾁﾕﾆｯﾄ右下

1 900-02-10123 1Band Guide(Right) ﾊﾞﾝﾄﾞｶﾞｲﾄﾞ 右

101 0111-104008 2HBS M4x8 六角穴付ﾎﾞﾙﾄ M4x8

105 0311-041008 2PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

106 0321-040810 2SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

107 0111-108015 2HBS M8x15 六角穴付ﾎﾞﾙﾄ M8x15

108 0111-105012 2HBS M5x12 六角穴付ﾎﾞﾙﾄ M5x12

109 0311-081616 2PW M8 (9x16xt1.6) 平ﾜｯｼｬ M8 (9x16xt1.6)

110 0311-051210 3PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

111 0321-081520 2SW M8 (8.2x15.4xt2) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M8 (8.2x15.4xt2)

112 0321-050913 3SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

113 0111-105015 1HBS M5x15 六角穴付ﾎﾞﾙﾄ M5x15

81 900-02-21002P 1 J Spec.9～15.5mmRight Bandway Assembly 右ﾊﾞﾝﾄﾞｳｪｲｱｯｼｨ

7 900-02-21114 (1)Right Bandway(Upper) 右ﾊﾞﾝﾄﾞｳｪｲ 上

8 900-02-21122 (1)Band Adjuster ﾊﾞﾝﾄﾞｱｼﾞｬｽﾀｰ

9 900-02-21132 (1)Right Bandway(Lower) 右ﾊﾞﾝﾄﾞｳｪｲ 下

10 900-02-21154 (1)Right Bandway Base 右ﾊﾞﾝﾄﾞｳｪｲﾍﾞｰｽ

102 0141-104010 (2)FMS M4x10 皿ﾈｼﾞ M4x10

103 0151-104008 (1)TMS M4x8 ﾄﾗｽﾈｼﾞ M4x8

104 0291-104101 (1)HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

(81) 906-51-22000P 1 Ex9～12mmRight Bandway Assembly 右ﾊﾞﾝﾄﾞｳｪｲｱｯｼｨ

(2) 906-50-34156 (1)Right Bandway(Upper) 右ﾊﾞﾝﾄﾞｳｪｲ 上

(3) 906-51-22112 (1)Bandway Adjuster ﾊﾞﾝﾄﾞｳｪｲｱｼﾞｬｽﾀｰ

(4) 906-50-34162 (1)Right Bandway(Lower) 右ﾊﾞﾝﾄﾞｳｪｲ 下

(5) 906-50-34114 (1)Right Bandway Base 右ﾊﾞﾝﾄﾞｳｪｲﾍﾞｰｽ

(102) 0141-104010 (2)FMS M4x10 皿ﾈｼﾞ M4x10

(103) 0151-104008 (1)TMS M4x8 ﾄﾗｽﾈｼﾞ M4x8

(104) 0291-104101 (1)HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

(81) 906-50-22002P 1 5～6mm,1/4"Right Bandway Assembly 右ﾊﾞﾝﾄﾞｳｪｲｱｯｼｨ

(2) 906-50-34156 (1)Right Bandway(Upper) 右ﾊﾞﾝﾄﾞｳｪｲ 上

(3) 906-50-22113 (1)Bandway Adjuster ﾊﾞﾝﾄﾞｳｪｲｱｼﾞｬｽﾀｰ

(4) 906-50-34162 (1)Right Bandway(Lower) 右ﾊﾞﾝﾄﾞｳｪｲ 下

(5) 906-50-34114 (1)Right Bandway Base 右ﾊﾞﾝﾄﾞｳｪｲﾍﾞｰｽ

(6) 906-50-34143 (1)Slide Flap ｽﾗｲﾄﾞﾌﾗｯﾌﾟ

(102) 0141-104010 (2)FMS M4x10 皿ﾈｼﾞ M4x10

(103) 0151-104008 (2)TMS M4x8 ﾄﾗｽﾈｼﾞ M4x8

(104) 0291-104101 (2)HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

38



プールユニット

POOL  UNIT3
プールフィードグループ

POOL  FEED  GROUP3-1

39



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

3-1 POOL FEED GROUP(1/2)
ﾌﾟｰﾙﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ (1/2)

1 900-03-10140 1Touch Lever Spring ﾀｯﾁﾚﾊﾞｰ引ｽﾌﾟﾘﾝｸﾞ

2 900-03-10130 1Bracket(Band End Limit Switch) ﾊﾞﾝﾄﾞ終了LSﾌﾞﾗｹｯﾄ

3 0511-110808 1Stop Ring E-8 ｽﾄｯﾌﾟﾘﾝｸﾞ E-8

4 0750-110090 1 VX-013-1A3Micro Switch ﾏｲｸﾛｽｲｯﾁ

102 0111-105025 4HBS M5x25 六角穴付ﾎﾞﾙﾄ M5x25

107 0271-106040 1SNB M6x40 角根丸頭ﾎﾞﾙﾄ M6x40

110 0181-106001 1HN M6 六角ﾅｯﾄ M6(1種)

112 0191-106001 1CN M6 六角袋ﾅｯﾄ M6 (2種)

113 0311-061310 1PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

108 0161-103015 2PMS M3x15 ﾅﾍﾞ小ﾈｼﾞ M3x15

116 0311-030805 2PW M3 (3.4x8xt0.5) 平ﾜｯｼｬ M3 (3.4x8xt0.5)

119 0321-030607 2SW M3 (3.1x5.9xt0.7) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M3 (3.1x5.9xt0.7)

104 0111-105008 2HBS M5x8 六角穴付ﾎﾞﾙﾄ M5x8

114 0311-051010 2PW M5 (5.5x10xt1) 平ﾜｯｼｬ M5 (5.5x10xt1)

117 0321-050913 2SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

81 900-03-11400 1 J Spec. 1PHPool Motor Assembly ﾌﾟｰﾙﾓｰﾀｰｱｯｼｨ

8 900-03-11141 (1) SLF-KF 100V 4P 90WPool Motor ﾌﾟｰﾙﾓｰﾀｰ

9 - (1) accessory of motorCapacitor ｺﾝﾃﾞﾝｻｰ

5 900-03-11310 (1)Pool Motor Base ﾌﾟｰﾙﾓｰﾀｰﾍﾞｰｽ

6 900-03-11320 (1)Drive Roller ﾄﾞﾗｲﾌﾞﾛｰﾗｰ

7 900-03-11130 (1)Lower Roller Shaft ﾛｱﾛｰﾗｰｼｬﾌﾄ

101 0111-106018 (4)HBS M6x18 六角穴付ﾎﾞﾙﾄ M6x18

106 0111-104010 (1)HBS M4x10 六角穴付ﾎﾞﾙﾄ M4x10

109 0291-306240 (2)HSS M6x8 (Double Point) 六角穴付止めﾈｼﾞ M6x8(ﾀﾞﾌﾞﾙﾎﾟｲﾝﾄ)黒染め

115 0311-041008 (1)PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

118 0321-040810 (1)SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

(81) 907-03-11400 1 J Spec. 3PHPool Motor Assembly ﾌﾟｰﾙﾓｰﾀｰｱｯｼｨ

(8) 907-03-11120 (1) SF-JF 90W 4P 200VPool Motor ﾌﾟｰﾙﾓｰﾀｰ

(10) 0890-480255 (1)Label(Direction･Turn Right) ｼｰﾙ(回転方向右)

(5) 900-03-11310 (1)Pool Motor Base ﾌﾟｰﾙﾓｰﾀｰﾍﾞｰｽ

(6) 900-03-11320 (1)Drive Roller ﾄﾞﾗｲﾌﾞﾛｰﾗｰ

(7) 900-03-11130 (1)Lower Roller Shaft ﾛｱﾛｰﾗｰｼｬﾌﾄ

(101) 0111-106018 (4)HBS M6x18 六角穴付ﾎﾞﾙﾄ M6x18

(109) 0291-306240 (1)HSS M6x8 (Double Point) 六角穴付止めﾈｼﾞ M6x8(ﾀﾞﾌﾞﾙﾎﾟｲﾝﾄ)黒染め

(81) 900-03-11300 1 Ex Spec. φ28Pool Motor Assembly ﾌﾟｰﾙﾓｰﾀｰｱｯｼｨ

(8) 0780-160135 (1) E4538-354Induction Motor ｲﾝﾀﾞｸｼｮﾝﾓｰﾀｰ

(9) - (1) accessory of motorCapacitor ｺﾝﾃﾞﾝｻｰ

(5) 900-03-11310 (1)Pool Motor Base ﾌﾟｰﾙﾓｰﾀｰﾍﾞｰｽ

(6) 900-03-11320 (1)Drive Roller ﾄﾞﾗｲﾌﾞﾛｰﾗｰ

(7) 900-03-11130 (1)Lower Roller Shaft ﾛｱﾛｰﾗｰｼｬﾌﾄ

(101) 0111-106018 (4)HBS M6x18 六角穴付ﾎﾞﾙﾄ M6x18

(106) 0111-104010 (1)HBS M4x10 六角穴付ﾎﾞﾙﾄ M4x10

(109) 0291-306240 (1)HSS M6x8 (Double Point) 六角穴付止めﾈｼﾞ M6x8(ﾀﾞﾌﾞﾙﾎﾟｲﾝﾄ)黒染め

(115) 0311-041008 (1)PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

(118) 0321-040810 (1)SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

40



プールユニット

POOL  UNIT3
プールフィードグループ

POOL  FEED  GROUP3-1

41



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

3-1 POOL FEED GROUP(2/2)
ﾌﾟｰﾙﾌｨｰﾄﾞｸﾞﾙｰﾌﾟ (2/2)

82 900-03-12200 1Pool Shooter In Set ﾌﾟｰﾙｼｭｰﾀｰ(ｲﾝｾｯﾄ)

11 900-03-12210 (1)Pool Shooter(In Upper) ﾌﾟｰﾙｼｭｰﾀｰ(ｲﾝ上)

12 900-03-12220 (1)Pool Shooter(In Lower) ﾌﾟｰﾙｼｭｰﾀｰ(ｲﾝ下)

13 900-03-12230 (1)Pool Shooter Guide(In) ﾌﾟｰﾙｼｭｰﾀｰｶﾞｲﾄﾞ(ｲﾝ)

14 900-03-12240 (1)Bracket(Pool Shooter) ﾌﾟｰﾙｼｭｰﾀｰﾌﾞﾗｹｯﾄ

120 0016-104012 (2)HBS-SP M4x12 六角穴付ﾎﾞﾙﾄ M4x12 三点ｾﾑｽ

121 0131-105020 (1)HB M5x20 六角ﾎﾞﾙﾄ M5x20

122 0181-105001 (1)HN M5 六角ﾅｯﾄ M5(1種)

83 900-03-13201 1Pool Shooter Out Set ﾌﾟｰﾙｼｭｰﾀｰ(ｱｳﾄｾｯﾄ)

15 900-03-13211 (1)Pool Shooter(Out Upper) ﾌﾟｰﾙｼｭｰﾀｰ(ｱｳﾄ上)

16 900-03-13222 (1)Pool Shooter(Out Lower) ﾌﾟｰﾙｼｭｰﾀｰ(ｱｳﾄ下)

17 900-03-13231 (1)Pool Shooter Guide(Out Right) ﾌﾟｰﾙｼｭｰﾀｰｶﾞｲﾄﾞ(ｱｳﾄ右)

18 900-03-13240 (1)Pool Shooter Guide(Out Left) ﾌﾟｰﾙｼｭｰﾀｰｶﾞｲﾄﾞ(ｱｳﾄ左)

106 0111-104010 (4)HBS M4x10 六角穴付ﾎﾞﾙﾄ M4x10

115 0311-041008 (4)PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

118 0321-040810 (4)SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

84 900-03-14001 1Pool Touch Roller Assembly ﾌﾟｰﾙﾀｯﾁﾛｰﾗｰｱｯｼｨ

23 0491-120600 (2)Snap Pin φ6 ｽﾅｯﾌﾟﾋﾟﾝ φ6

25 0520-111015 (2)Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1015

26 0890-180015 (1) KP-103Rubber Knob ﾗﾊﾞｰｸﾞﾘｯﾌﾟ

19 900-03-14110 (1)Eccentric Shaft ｴｷｾﾝｼｬﾌﾄ

20 900-03-14310 (1)Touch Lever ﾀｯﾁﾚﾊﾞｰ

113 0311-061310 (2)PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

85 900-03-14200 (1) In Pool Toutch Roller AssemblyLower Roller Set ﾛｱﾛｰﾗｰ ｾｯﾄ

21 900-03-14210 ((1))Lower Roller ﾛｱﾛｰﾗｰ

22 0611-026904 ((1))Ball Bearing 6904ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6904ZZ

24 0511-123716 ((1))Stop Ring H-37 ｽﾄｯﾌﾟﾘﾝｸﾞ H-37

103 0111-105010 1HBS M5x10 六角穴付ﾎﾞﾙﾄ M5x10

105 0111-104012 2HBS M4x12 六角穴付ﾎﾞﾙﾄ M4x12

111 0291-105101 1HN-C M5 皿ﾊﾞﾈ付ﾅｯﾄ M5

114 0311-051010 1PW M5 (5.5x10xt1) 平ﾜｯｼｬ M5 (5.5x10xt1)

115 0311-041008 2PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

117 0321-050913 1SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

118 0321-040810 2SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

42



3-2
ワンタッチ装填グループ

SELF-LOADING GROUP

43



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

3-2 SELF-LOADING GROUP
ﾜﾝﾀｯﾁ装填ｸﾞﾙｰﾌﾟ

1 900-03-20111 1Tube Holder Bracket ﾁｭｰﾌﾞﾎﾙﾀﾞｰﾌﾞﾗｹｯﾄ

2 900-03-20212 1Wire ﾜｲﾔｰ

3 900-03-20220 1Wire Adjust Bolt ﾜｲﾔｰｱｼﾞｬｽﾄﾎﾞﾙﾄ

4 900-03-20310 1Pusher Bracket ﾌﾟｯｼｬｰﾌﾞﾗｹｯﾄ

5 900-03-20320 2Holder Collar ﾎﾙﾀﾞｰｶﾗｰ

6 900-03-20330 2Pusher Plate ﾌﾟｯｼｬｰﾌﾟﾚｰﾄ

7 900-03-20350 1Hinge Collar ﾋﾝｼﾞｶﾗｰ

8 900-03-20360 1Pusher Return Spring ﾌﾟｯｼｬｰﾘﾀｰﾝｽﾌﾟﾘﾝｸﾞ

9 900-03-20371 1Wire Spring ﾜｲﾔｰｽﾌﾟﾘﾝｸﾞ

10 900-03-20380 1Hold Bolt ﾎｰﾙﾄﾞﾎﾞﾙﾄ

11 0290-204100 1Nylon Nut M4 ﾅｲﾛﾝﾅｯﾄ M4 ﾕﾆｸﾛ

12 0890-320013 1Spacer 4x15 ｽﾍﾟｰｻｰ 4x15

81 900-03-20202 1 (310L)Pusher Wire Set ﾌﾟｯｼｬｰﾜｲﾔｰｾｯﾄ

101 0111-105015 2HBS M5x15 六角穴付ﾎﾞﾙﾄ M5x15

102 0111-105012 2HBS M5x12 六角穴付ﾎﾞﾙﾄ M5x12

103 0111-104035 2HBS M4x35 六角穴付ﾎﾞﾙﾄ M4x35

104 0111-104025 2HBS M4x25 六角穴付ﾎﾞﾙﾄ M4x25

105 0111-104010 2HBS M4x10 六角穴付ﾎﾞﾙﾄ M4x10

106 0181-106003 1HN M6 六角ﾅｯﾄ M6(3種)

107 0181-105001 1HN M5 六角ﾅｯﾄ M5(1種)

108 0181-104001 3HN M4 六角ﾅｯﾄ M4(1種)

109 0311-051210 6PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

110 0321-050913 4SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

111 0321-040810 3SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

82 900-03-21000 1Self-loading Flap Assembly ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟｱｯｼｨ

(82) 906-50-23000 1 5mmSelf-loading Flap Assembly ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟｱｯｼｨ

13 900-03-21110 (1)Self-loading Flap Base ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟﾍﾞｰｽ

112 0161-103010 (4)PMS M3x10 ﾅﾍﾞ小ﾈｼﾞ M3x10

113 0181-103001 (4)HN M3 六角ﾅｯﾄ M3(1種)

114 0311-030805 (4)PW M3 (3.4x8xt0.5) 平ﾜｯｼｬ M3 (3.4x8xt0.5)

115 0321-030607 (4)SW M3 (3.1x5.9xt0.7) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M3 (3.1x5.9xt0.7)

83 900-03-21200 (1) In Self-loading Flap AssemblySelf-loading Flap Set(Right) ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟ 右 ｾｯﾄ

(83) 906-03-21200 (1) In Self-loading Flap Assembly 5mmSelf-loading Flap Set(Right) ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟ 右 ｾｯﾄ

14 900-03-21210 ((1))Self-loading Flap(Right) ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟ 右

15 900-03-21220 ((2)) 6～15.5mmBarrier Plate ﾊﾞﾘｱﾌﾟﾚｰﾄ

(15) 900-03-21220 ((1)) 5mmBarrier Plate ﾊﾞﾘｱﾌﾟﾚｰﾄ

16 900-03-21230 ((2)) 6～15.5mmMagnet ﾌｪﾗｲﾄﾏｸﾞﾈｯﾄ

(16) 900-03-21230 ((1)) 5mmMagnet ﾌｪﾗｲﾄﾏｸﾞﾈｯﾄ

84 900-03-21300 (1) In Self-loading Flap AssemblySelf-loading Flap Set(Left) ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟ 左 ｾｯﾄ

(84) 906-03-21300 (1) In Self-loading Flap Assembly 5mmSelf-loading Flap Set(Left) ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟ 左 ｾｯﾄ

15 900-03-21220 ((2)) 6～15.5mmBarrier Plate ﾊﾞﾘｱﾌﾟﾚｰﾄ

(15) 900-03-21220 ((1)) 5mmBarrier Plate ﾊﾞﾘｱﾌﾟﾚｰﾄ

16 900-03-21230 ((2)) 6～15.5mmMagnet ﾌｪﾗｲﾄﾏｸﾞﾈｯﾄ

(16) 900-03-21230 ((1)) 5mmMagnet ﾌｪﾗｲﾄﾏｸﾞﾈｯﾄ

17 900-03-21310 ((1))Self-loading Flap(Left) ﾜﾝﾀｯﾁ装填ﾌﾗｯﾌﾟ 左

44



POOL BOX GROUP
プールボックスグループ

3-3

45



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

3-3 POOL BOX GROUP
ﾌﾟｰﾙﾎﾞｯｸｽｸﾞﾙｰﾌﾟ

1 900-03-30111 1Pool Cover ﾌﾟｰﾙｶﾊﾞｰ

2 900-03-30122 1Pool Box Door ﾌﾟｰﾙﾄﾞｱ

3 900-03-30130 1Door Handle ﾄﾞｱｸﾞﾘｯﾌﾟ

4 900-03-30141 1 14～15.5mmGuide Block ｶﾞｲﾄﾞﾌﾞﾛｯｸ

(4) 900-03-30190 1 9～12mm,3/8"Guide Block ｶﾞｲﾄﾞﾌﾞﾛｯｸ

(4) 906-03-30141 1 5～6mm,1/4"Guide Block ｶﾞｲﾄﾞﾌﾞﾛｯｸ

5 900-03-30150 1Band Keeper ﾊﾞﾝﾄﾞｷｰﾊﾟｰ

6 900-03-30162 1Balance Bar Spring ﾊﾞﾗﾝｽﾊﾞｰｽﾌﾟﾘﾝｸﾞ

7 900-03-30170 4Cover Holder ｶﾊﾞｰﾎﾙﾀﾞｰ

8 900-03-30181 1Adjuster Spring Hook ｱｼﾞｬｽﾄｽﾌﾟﾘﾝｸﾞﾌｯｸ

9 900-03-30211 1Balance Bar ﾊﾞﾗﾝｽﾊﾞｰ

10 900-03-30221 1Balance Bar Holder ﾊﾞﾗﾝｽﾊﾞｰﾎﾙﾀﾞｰ

11 900-03-30232 1Balance Bar Shaft ﾊﾞﾗﾝｽﾊﾞｰｼｬﾌﾄ

12 900-03-30311 1Pool Switch Base ﾌﾟｰﾙｽｲｯﾁﾍﾞｰｽ

14 0611-060029 2Ball Bearing MF128ZZ1MC3 ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ MF128zz1MC3

15 0750-110090 1 VX-013-1A3Micro Switch ﾏｲｸﾛｽｲｯﾁ

16 100-04-20190 1Brake Tension Spring Ring ﾌﾞﾚｰｷﾃﾝｼｮﾝｽﾌﾟﾘﾝｸﾞﾘﾝｸﾞ

17 0890-290001 1Twist Stopper 釣り用4号より戻し

18 0890-160013 1 TL-229SMagnet Catch ﾏｸﾞﾈｯﾄｷｬｯﾁ

101 0037-105050 1PMS-S M5x50 ﾅﾍﾞ小ﾈｼﾞ M5x50 二点ｾﾑｽ(SW付)

102 0111-105030 2HBS M5x30 六角穴付ﾎﾞﾙﾄ M5x30

103 0111-105025 1HBS M5x25 六角穴付ﾎﾞﾙﾄ M5x25

104 0111-105010 2HBS M5x10 六角穴付ﾎﾞﾙﾄ M5x10

105 0141-105030 4FMS M5x30 皿ﾈｼﾞ M5x30

106 0141-103006 2FMS M3x6 皿ﾈｼﾞ M3x6

107 0151-105010 2TMS M5x10 ﾄﾗｽﾈｼﾞ M5x10

108 0161-104020 3PMS M4x20 ﾅﾍﾞ小ﾈｼﾞ M4x20

109 0161-104008 2PMS M4x8 ﾅﾍﾞ小ﾈｼﾞ M4x8

110 0161-103018 2PMS M3x18 ﾅﾍﾞ小ﾈｼﾞ M3x18

111 0131-104025 1HB M4x25 六角ﾎﾞﾙﾄ M4x25

112 0291-104101 2HN-C M4 皿ﾊﾞﾈ付ﾅｯﾄ M4

113 0181-106001 1HN M6 六角ﾅｯﾄ M6(1種)

114 0181-105001 1HN M5 六角ﾅｯﾄ M5(1種)

115 0181-104001 4HN M4 六角ﾅｯﾄ M4(1種)

116 0191-106001 1CN M6 六角袋ﾅｯﾄ M6 (2種)

117 0311-061310 2PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

118 0311-051210 4PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

119 0311-051010 2PW M5 (5.5x10xt1) 平ﾜｯｼｬ M5 (5.5x10xt1)

120 0311-041008 2PW M4 (4.5x10xt0.8) 平ﾜｯｼｬ M4 (4.5x10xt0.8)

121 0311-030805 2PW M3 (3.4x8xt0.5) 平ﾜｯｼｬ M3 (3.4x8xt0.5)

122 0321-050913 3SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

123 0321-040810 2SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

46



REEL UNIT
リールユニット

4
リールグループ

REEL GROUP4-1

47



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

4-1 REEL GROUP(1/2)
ﾘｰﾙｸﾞﾙｰﾌﾟ (1/2)

1 900-04-10110 1Reel Guard(Front) ﾘｰﾙｶﾞｰﾄﾞ 前

2 900-04-10120 1Reel Guard(Rear) ﾘｰﾙｶﾞｰﾄﾞ 後

3 968-04-10110 1Reel Nut Handle ﾘｰﾙﾅｯﾄﾊﾝﾄﾞﾙ 右

4 125-04-10112 1 YellowReel In Circular ﾘｰﾙｲﾝｻｰｷｭﾗｰ

5 125-04-10122 1 YellowReel Out Circular ﾘｰﾙｱｳﾄｻｰｷｭﾗｰ

6 125-04-10210 3 J･E･CE Spec.Rear Nut ﾘｱﾅｯﾄ

7 900-04-10150 3 J･E･CE Spec.Reel Center Guide ﾘｰﾙｾﾝﾀｰｶﾞｲﾄﾞ

101 0017-106012 6 J･E･CE Spec.HBS-S M6x12 六角穴付ﾎﾞﾙﾄ M6x12 二点ｾﾑｽ (SW付)

(7) 900-24-29110 3 A Spec.Reel Center Guide ﾘｰﾙｾﾝﾀｰｶﾞｲﾄﾞ

(107) 0181-106001 12 A Spec.HN M6 六角ﾅｯﾄ M6(1種)

(119) 0311-061310 12 A Spec.PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

(113) 0321-061215 6 A Spec.SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

(121) 0111-106030 6 A Spec.HBS M6x30 六角穴付ﾎﾞﾙﾄ M6x30

8 0890-480004 1Arrow Label(Right Direction) ﾗﾍﾞﾙ(ﾘｰﾙ回転方向 正)

9 0890-480162 1 J Spec.Arrow Label(Nut Handle) ﾗﾍﾞﾙ(ﾅｯﾄﾊﾝﾄﾞﾙ矢印)和文

(9) 0890-480161 1 Ex Spec.Arrow Label(Nut Handle) ﾗﾍﾞﾙ(ﾅｯﾄﾊﾝﾄﾞﾙ矢印)英文

20 900-04-20171 1Brake Tension Arm Spring ﾌﾞﾚｰｷﾃﾝｼｮﾝｱｰﾑｽﾌﾟﾘﾝｸﾞ

103 0111-114020 3HBS M14x20 六角穴付ﾎﾞﾙﾄ M14x20

104 0111-506025 2HBS M6x25 (Nickel) 六角穴付ﾎﾞﾙﾄ M6x25 (ﾆｯｹﾙ)

105 0311-561310 2PW M6 (6.6x13xt1) Nickel 平ﾜｯｼｬ M6 (6.6x13xt1)(ﾆｯｹﾙ)

106 0321-143026 3SW M14 (14.2x30xt2.6) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M14 (14.2x30xt2.6)

107 0181-106001 3HN M6 六角ﾅｯﾄ M6(1種)

109 0111-106020 3HBS M6x20 六角穴付ﾎﾞﾙﾄ M6x20

113 0321-061215 3SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

112 0291-106211 3HBB M6x20 六角穴付ﾎﾞﾀﾝﾎﾞﾙﾄ M6x20

110 0111-105010 2HBS M5x10 六角穴付ﾎﾞﾙﾄ M5x10

114 0321-050913 2SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

81 900-04-11001P 1 J Spec.8～15.5mmFree Angle Bracket Holder Assembly ﾌﾘｰｱﾝｸﾞﾙﾌﾞﾗｹｯﾄﾎﾙﾀﾞｰｱｯｼｨ

10 900-04-11111 (1)Free Angle Bracket Holder ﾌﾘｰｱﾝｸﾞﾙﾌﾞﾗｹｯﾄﾎﾙﾀﾞｰ

11 100-04-11131 (1)Band Guide Roller ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾛｰﾗｰ

12 100-04-11120 (1)Bracket(Free Angle Roller) ﾌﾘｰｱﾝｸﾞﾙﾛｰﾗｰﾌﾞﾗｹｯﾄ

13 0421-106030 (2)Rivet φ6x30 ﾘﾍﾞｯﾄ φ6x30

14 0512-210600 (2)Pushing Nut φ6 (Stainless) ﾌﾟｯｼﾝｸﾞﾅｯﾄ φ6 SUS

108 0291-106103 (2)HSS M6x15 (Truncated Cone Point) 六角穴付止めﾈｼﾞ M6x15 (ﾄｶﾞﾘ先)

107 0181-106001 (2)HN M6 六角ﾅｯﾄ M6(1種)

(81) 906-04-11000P 1 Ex5～12mmFree Angle Bracket Holder Assembly ﾌﾘｰｱﾝｸﾞﾙﾌﾞﾗｹｯﾄﾎﾙﾀﾞｰｱｯｼｨ

(10) 900-04-11111 (1)Free Angle Bracket Holder ﾌﾘｰｱﾝｸﾞﾙﾌﾞﾗｹｯﾄﾎﾙﾀﾞｰ

(11) 249-04-11120 (1)Free Angle Roller ﾌﾘｰｱﾝｸﾞﾙﾛｰﾗｰ

(12) 249-04-11130 (1)Bracket(Free Angle Roller) ﾌﾘｰｱﾝｸﾞﾙﾛｰﾗｰﾌﾞﾗｹｯﾄ

(13) 0421-106030 (2)Rivet φ6x30 ﾘﾍﾞｯﾄ φ6x30

(14) 0512-210600 (2)Pushing Nut φ6 (Stainless) ﾌﾟｯｼﾝｸﾞﾅｯﾄ φ6 SUS

(108) 0291-106103 (2)HSS M6x15 (Truncated Cone Point) 六角穴付止めﾈｼﾞ M6x15 (ﾄｶﾞﾘ先)

(107) 0181-106001 (2)HN M6 六角ﾅｯﾄ M6(1種)

84 900-04-23001P 1Spring Adjust Bracket Assembly ｽﾌﾟﾘﾝｸﾞｱｼﾞｬｽﾄﾌﾞﾗｹｯﾄｱｯｼｨ

35 900-04-23110 (1)Bracket(Spring Adjuster) ｽﾌﾟﾘﾝｸﾞｱｼﾞｬｽﾄﾌﾞﾗｹｯﾄ

36 300-01-72140 (1)Feed Upper Roller Spring Adjuster ﾌｨｰﾄﾞｱｯﾊﾟｰﾛｰﾗｰｽﾌﾟﾘﾝｸﾞｱｼﾞｬｽﾀｰ

107 0181-106001 (1)HN M6 六角ﾅｯﾄ M6(1種)

118 0221-206002 (1)Wing Nut M6 蝶ﾅｯﾄ M6(2種)(ﾕﾆｸﾛ)

48



REEL UNIT
リールユニット

4
リールグループ

REEL GROUP4-1

49



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

4-1 REEL GROUP(2/2)
ﾘｰﾙｸﾞﾙｰﾌﾟ (2/2)

85 968R-1P 1 J Spec.Reel Unit Assembly ﾘｰﾙﾕﾆｯﾄｱｯｼｨ

(85) 968R-1P 1 Ex Spec.Reel Unit Assembly ﾘｰﾙﾕﾆｯﾄｱｯｼｨ

15 900-04-20310 1Reel Unit Base ﾘｰﾙﾕﾆｯﾄﾍﾞｰｽ

16 968-04-10100 1 360L RightReel Shaft Set ﾘｰﾙｼｬﾌﾄｾｯﾄ

17 900-04-20142 1Brake Tension Holder ﾌﾞﾚｰｷﾃﾝｼｮﾝﾎﾙﾀﾞｰ

18 900-04-20150 1Holder Shaft ﾎﾙﾀﾞｰｼｬﾌﾄ

19 900-04-20161 1Brake Belt Tighitener ﾌﾞﾚｰｷﾍﾞﾙﾄﾀｲﾄﾅｰ

21 0770-140040 2Spacer φ15idxφ20.5odxt0.1 ｽﾍﾟｰｻｰ φ15idxφ20.5odxt0.1

22 900-04-20400 1Reel Brake Pulley Set ﾘｰﾙﾌﾞﾚｰｷﾌﾟｰﾘｰｾｯﾄ

23 0611-026005 2Ball Bearing 6005ZZ ﾎﾞｰﾙﾍﾞｱﾘﾝｸﾞ 6005ZZ

24 0511-124718 2Stop Ring H-47 ｽﾄｯﾌﾟﾘﾝｸﾞ H-47

25 0511-111916 1Stop Ring E-19 ｽﾄｯﾌﾟﾘﾝｸﾞ E-19

26 0511-111210 3Stop Ring E-12 ｽﾄｯﾌﾟﾘﾝｸﾞ E-12

27 0520-111515 2Metal Bush ﾒﾀﾙﾌﾞｯｼｭ K5B1515

28 100-04-20190 1Brake Tension Spring Ring ﾌﾞﾚｰｷﾃﾝｼｮﾝｽﾌﾟﾘﾝｸﾞﾘﾝｸﾞ

109 0111-106020 1HBS M6x20 六角穴付ﾎﾞﾙﾄ M6x20

111 0121-106020 2HSS M6x20 (Cup Point) 六角穴付止めﾈｼﾞ M6x20 (くぼみ先)

107 0181-106001 3HN M6 六角ﾅｯﾄ M6(1種)

83 900-04-22000P 1Brake Belt Assembly ﾌﾞﾚｰｷﾍﾞﾙﾄｱｯｼｨ

32 900-04-22111 (1)Brake Belt ﾌﾞﾚｰｷﾍﾞﾙﾄ

33 900-04-22120 (1)Brake Belt Holder ﾌﾞﾚｰｷﾍﾞﾙﾄﾎﾙﾀﾞｰ

34 900-04-22130 (1)Brake Belt Holder Collar ﾌﾞﾚｰｷﾍﾞﾙﾄﾎﾙﾀﾞｰｶﾗｰ

116 0112-004020 (3)HBS M4x20 (Stainless) 六角穴付ﾎﾞﾙﾄ M4x20 SUS

117 0292-004100 (3)Nylon Nut M4 ﾅｲﾛﾝﾅｯﾄ M4 SUS

82 900-04-21001P 1 J Spec.Reel Brake Arm Assembly ﾘｰﾙﾌﾞﾚｰｷｱｰﾑｱｯｼｨ

11 100-04-11131 (1) J Spec.Band Guide Roller ﾊﾞﾝﾄﾞｶﾞｲﾄﾞﾛｰﾗｰ

13 0421-106030 (1)Rivet φ6x30 ﾘﾍﾞｯﾄ φ6x30

14 0512-210600 (1)Pushing Nut φ6 (Stainless) ﾌﾟｯｼﾝｸﾞﾅｯﾄ φ6 SUS

28 100-04-20190 (1)Brake Tension Spring Ring ﾌﾞﾚｰｷﾃﾝｼｮﾝｽﾌﾟﾘﾝｸﾞﾘﾝｸﾞ

29 900-04-21112 (1)Reel Brake Arm ﾘｰﾙﾌﾞﾚｰｷｱｰﾑ

30 100-04-22110 (1)Bracket(Free Slide Roller) ﾌﾘｰｽﾗｲﾄﾞﾛｰﾗｰﾌﾞﾗｹｯﾄ

120 0311-081816 (1)PW M8 (9x18xt1.6) 平ﾜｯｼｬ M8 (9x18xt1.6)

(82) 906-04-21001P 1 Ex Spec.Reel Brake Arm Assembly ﾘｰﾙﾌﾞﾚｰｷｱｰﾑｱｯｼｨ

(11) 249-04-11120 (1) Ex Spec.Free Angle Roller ﾌﾘｰｱﾝｸﾞﾙﾛｰﾗｰ

(13) 0421-106030 (1)Rivet φ6x30 ﾘﾍﾞｯﾄ φ6x30

(14) 0512-210600 (1)Pushing Nut φ6 (Stainless) ﾌﾟｯｼﾝｸﾞﾅｯﾄ φ6 SUS

(28) 100-04-20190 (1)Brake Tension Spring Ring ﾌﾞﾚｰｷﾃﾝｼｮﾝｽﾌﾟﾘﾝｸﾞﾘﾝｸﾞ

(29) 900-04-21112 (1)Reel Brake Arm ﾘｰﾙﾌﾞﾚｰｷｱｰﾑ

(30) 100-04-22110 (1)Bracket(Free Slide Roller) ﾌﾘｰｽﾗｲﾄﾞﾛｰﾗｰﾌﾞﾗｹｯﾄ

(120) 0311-081816 (1)PW M8 (9x18xt1.6) 平ﾜｯｼｬ M8 (9x18xt1.6)

50



BODY UNIT
ボディユニット

5

5-1 BODY GROUP
ボディグループ

51



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

5-1 BODY GROUP
ﾎﾞﾃﾞｨ ｸﾞﾙｰﾌﾟ

1 968-83-12110-000 1Body Frame 本体ﾌﾚｰﾑ

2 900-05-10121-406 1 J･A･E Spec.Front Door(Right) ﾌﾛﾝﾄﾄﾞｱ 右

(2) 900-86-10920-406 1 CE Spec.Front Door(Right) ﾌﾛﾝﾄﾄﾞｱ 右

3 968-05-10130-000 1Front Door(Left) ﾌﾛﾝﾄﾄﾞｱ 左

4 900-05-10151-000 1Rear Panel ﾘｱﾊﾟﾈﾙ

5 900-05-10161-000 1Side Apron ｻｲﾄﾞｴﾌﾟﾛﾝ

6 900-05-10191 1Rear Operation Cover ﾘｱ操作ｶﾊﾞｰ

7 900-05-10360 1 J･A･E Spec.Power Supply Switch Bracket ﾌﾞﾚｰｶｰﾌﾞﾗｹｯﾄ

(7) 900-86-10910 1 CE Spec.Power Supply Switch Bracket ﾌﾞﾚｰｶｰﾌﾞﾗｹｯﾄ

8 900-05-10220 1Arch Cover Stay(Right) ｱｰﾁｶﾊﾞｰｽﾃｰ 右

9 900-05-10232 1Arch Cover Stay(Left) ｱｰﾁｶﾊﾞｰｽﾃｰ 左

10 0890-480154 1 J Spec.Label(Setting Strap) ﾗﾍﾞﾙ(ﾊﾞﾝﾄﾞの通し方)和文

(10) 0890-480155 1 Ex Spec.Label(How to Load Strap) ﾗﾍﾞﾙ(ﾊﾞﾝﾄﾞの通し方)

(14) 0890-480056 1 Ex Spec.Label(Foot Switch) ﾌｯﾄｽｲｯﾁﾗﾍﾞﾙ

15 0890-130284 2 SK-3R-CICaster(Fixed) ｷｬｽﾀｰ車輪(固定)

16 0890-130283 2 SKS-3P-CICaster(Free) ｷｬｽﾀｰ車輪(自在)

17 0890-160002 1 C-100-B-2Magnet Catch ﾏｸﾞﾈｯﾄｷｬｯﾁ C-100-B-2

18 0890-480089 1 J Spec.Label(WARNING) ﾗﾍﾞﾙ(感電危険)和文

(18) 0890-480063 1 Ex Spec.Label(WARNING) 警告ﾏｰｸ 感電危険(大)英文

101 0111-106012 16HBS M6x12 六角穴付ﾎﾞﾙﾄ M6x12

103 0111-106010 1HBS M6x10 六角穴付ﾎﾞﾙﾄ M6x10

104 0111-105010 6HBS M5x10 六角穴付ﾎﾞﾙﾄ M5x10

105 0142-006012 4FMS M6x12 (Stainless) 皿ﾈｼﾞ M6x12 SUS

106 0151-105035 1TMS M5x35 ﾄﾗｽﾈｼﾞ M5x35

107 0151-105008 10TMS M5x8 ﾄﾗｽﾈｼﾞ M5x8

108 0152-005008 3TMS M5x8 (Stainless) ﾄﾗｽﾈｼﾞ M5x8 SUS

109 0161-103008 2PMS M3x8 ﾅﾍﾞ小ﾈｼﾞ M3x8

110 0041-106000 4 SerratedHN-F M6 ﾌﾗﾝｼﾞ付六角ﾅｯﾄ M6 (ｾﾚｲﾄ付)

111 0181-103001 2HN M3 六角ﾅｯﾄ M3(1種)

112 0311-061310 19PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

113 0311-051210 2PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

114 0311-030805 2PW M3 (3.4x8xt0.5) 平ﾜｯｼｬ M3 (3.4x8xt0.5)

115 0321-050913 6SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

116 0321-030607 2SW M3 (3.1x5.9xt0.7) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M3 (3.1x5.9xt0.7)

81 900-61-10201 1 650WUpper Table Assembly(Front) 上面ﾃｰﾌﾞﾙ 前ｱｯｼｨ

19 900-61-10211 (1) 650WUpper Table(Front) 上面ﾃｰﾌﾞﾙ 前

20 900-05-11120 (5) 180LTable Roller ﾃｰﾌﾞﾙﾛｰﾗｰ

21 900-05-11130 (5) 180LTable Roller Shaft ﾃｰﾌﾞﾙﾛｰﾗｰｼｬﾌﾄ

22 0511-170710 (5)Stop Ring G-7 ｽﾄｯﾌﾟﾘﾝｸﾞ G-7

82 900-05-12001 1 650WUpper Table Assembly(Rear) 上面ﾃｰﾌﾞﾙ 後 ｱｯｼｨ

23 900-05-12111 (1) 650WUpper Table(Rear) 上面ﾃｰﾌﾞﾙ 後

20 900-05-11120 (5) 180LTable Roller ﾃｰﾌﾞﾙﾛｰﾗｰ

21 900-05-11130 (5) 180LTable Roller Shaft ﾃｰﾌﾞﾙﾛｰﾗｰｼｬﾌﾄ

22 0511-170710 (5)Stop Ring G-7 ｽﾄｯﾌﾟﾘﾝｸﾞ G-7

52



6 ELECTRIC/CONTROL UNIT
電装･制御ユニット

6-1
電装グループ

ELECTRIC GROUP

53



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

6-1 ELECTRIC GROUP(1/2)
電装ｸﾞﾙｰﾌﾟ (1/2)

1 907-05-10131 1 J Spec.Operation Panel(Front) 操作ﾊﾟﾈﾙ 前

(1) 907-05-10220 1 Ex Spec.Operation Panel(Front) 操作ﾊﾟﾈﾙ 前

2 0710-180031 1 Ex Spec. NCR-28029-1Tension Dial ﾂﾏﾐ

3 0770-110071 1 J Spec. M16-TW-5DPower Lamp 表示灯

(3) 0710-140042 1 Ex Spec. A16L-TWM-5D-1Push Button Switch 照光式押釦ｽｲｯﾁ

4 0770-220011 1Tension Volume 可変抵抗器

5 0710-120334 1 J Spec.Selector Switch ｾﾚｸﾀｰｽｲｯﾁ

(5) 0710-120033 1Selector Switch ｾﾚｸﾀｰｽｲｯﾁ

6 0710-110241 1 J Spec.Push Button Switch 押釦ｽｲｯﾁ

(6) 0710-110108 1 Ex Spec.Push Button Switch 非常停止ｽｲｯﾁ

7 0710-110240 1 J Spec.Push Button Switch ｷﾉｺ形押釦ｽｲｯﾁ

(7) 0710-110107 1 Ex Spec.Start Switch 起動ｽｲｯﾁ

8 0291-109157 1Pipe Nut 管用ﾅｯﾄ(ﾎﾞﾘｭｰﾑﾅｯﾄ)M9両φ12xt2

9 100-01-62120 1Rubber Packing ｺﾞﾑﾊﾟｯｷﾝ

10 900-06-10260 1Bracket(Smoke Fan) ｽﾓｰｸﾌｧﾝﾌﾞﾗｹｯﾄ

11 900-06-10160 1 JF0825S2MSmoke Fan ｽﾓｰｸﾌｧﾝ

12 900-06-10120 1 LS-1(TL-W1R5MC1)Proximity Switch 近接ｽｲｯﾁ

13 900-06-10130 1 LS-2(TL-W1R5MC1)Proximity Switch 近接ｽｲｯﾁ

14 900-06-10140 1 LS-5(TL-W1R5MC1)Proximity Switch 近接ｽｲｯﾁ

15 0740-120148 1 1PH TSA-1MLCable Connector ｺｰﾄﾞｺﾈｸﾀｰ

16 0740-110232 1 MK-20-2PTerminal ﾋｰﾀｰﾀｰﾐﾅﾙ

17 900-83-10110 1 A Spec.Main Transformer 電源ﾄﾗﾝｽ

101 0111-106012 4HBS M6x12 六角穴付ﾎﾞﾙﾄ M6x12

102 0111-105008 2HBS M5x8 六角穴付ﾎﾞﾙﾄ M5x8

103 0151-104010 2TMS M4x10 ﾄﾗｽﾈｼﾞ M4x10

104 0036-103008 2PMS-SP M3x8 ﾅﾍﾞ小ﾈｼﾞ M3x8 三点ｾﾑｽ

105 0151-104010 2TMS M4x10 ﾄﾗｽﾈｼﾞ M4x10

106 0152-004008 2TMS M4x8 (Stainless) ﾄﾗｽﾈｼﾞ M4x8 SUS

107 0142-003012 2FMS M3x12 (Stainless) 皿ﾈｼﾞ M3x12 SUS

108 0181-104001 2HN M4 六角ﾅｯﾄ M4(1種)

109 0321-061215 4SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

110 0321-050913 2SW M5 (5.1x9.2xt1.3) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M5 (5.1x9.2xt1.3)

111 0311-062020 4 (φ20)PW M6 (φ20) 平ﾜｯｼｬ M6 (φ20)

112 0311-051210 2PW M5 (5.5x12xt1) 平ﾜｯｼｬ M5 (5.5x12xt1)

18 968-06-10150 1 SL-KS 100V 200WSealing Motor ｼｰﾘﾝｸﾞﾓｰﾀｰ

19 968-06-10120 1 50HzTiming Motor Pulley ﾀｲﾐﾝｸﾞﾓｰﾀｰﾌﾟｰﾘｰ

(19) 968-06-10140 1 60HzTiming Motor Pulley ﾀｲﾐﾝｸﾞﾓｰﾀｰﾌﾟｰﾘｰ

20 - (1) 100V(accessory of motor)Capacitor ｺﾝﾃﾞﾝｻｰ

113 0036-104008 2PMS-SP M4x8 ﾅﾍﾞ小ﾈｼﾞ M4x8 三点ｾﾑｽ

114 0111-106018 4HBS M6x18 六角穴付ﾎﾞﾙﾄ M6x18

115 0121-106010 2HSS M6x10 (Cup Point) 六角穴付止めﾈｼﾞ M6x10 (くぼみ先)

116 0291-106013 4HN-F M6 ﾌﾗﾝｼﾞ付六角ﾅｯﾄ M6

117 0311-061310 4PW M6 (6.6x13xt1) 平ﾜｯｼｬ M6 (6.6x13xt1)

109 0321-061215 4SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

54



6 ELECTRIC/CONTROL UNIT
電装･制御ユニット

6-1
電装グループ

ELECTRIC GROUP

55



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

6-1 ELECTRIC GROUP(2/2)
電装ｸﾞﾙｰﾌﾟ (2/2)

21 900-06-10213 1Transformer Base ﾄﾗﾝｽﾍﾞｰｽ

22 900-06-10221 1 1PHHeater Transformer ﾋｰﾀｰﾄﾗﾝｽ

(22) 900-26-25312 1 3PHHeater Transformer ﾋｰﾀｰﾄﾗﾝｽ

23 968-06-12110 1 1PHTransformer 制御ﾄﾗﾝｽ（100V）

(23) 968-26-11150 1 3PHTransformer 制御ﾄﾗﾝｽ（200V）

24 0890-320009 4Spacer 6x5 ｽﾍﾟｰｻｰ 6x5

25 900-06-10190 1 With coverTerminal Base 端子台

113 0036-104008 4PMS-SP M4x8 ﾅﾍﾞ小ﾈｼﾞ M4x8 三点ｾﾑｽ

118 0036-104012 2PMS-SP M4x12 ﾅﾍﾞ小ﾈｼﾞ M4x12 三点ｾﾑｽ

119 0181-106001 4HN M6 六角ﾅｯﾄ M6(1種)

109 0321-061215 4SW M6 (6.1x12.2xt1.5) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M6 (6.1x12.2xt1.5)

81 900-86-10271P 1 CE Spec.Fuse Set ﾋｭｰｽﾞｾｯﾄ

26 901-06-10420 (1)Fixing Plate(Fuse Holder) ﾋｭｰｽﾞﾎﾙﾀﾞｰ取付板

27 0730-130022 (1) FHC-15-3P With CoverFuse Holder ﾋｭｰｽﾞﾎﾙﾀﾞｰ

28 0730-170015 (2) 1.5A 250VFuse 1.5A ｶﾞﾗｽ管ﾋｭｰｽﾞ

34 0730-170030 (1) 3A 250VFuse 3A ｶﾞﾗｽ管ﾋｭｰｽﾞ

35 900-86-60171 (1)Wire Harness(Fuse Holder) ﾋｭｰｽﾞﾎﾙﾀﾞｰ線

36 900-86-60180 (1)Wire Harness(Fuse Holder Jumper) ﾋｭｰｽﾞﾎﾙﾀﾞｰわたり線

113 0036-104008 (2)PMS-SP M4x8 ﾅﾍﾞ小ﾈｼﾞ M4x8 三点ｾﾑｽ

29 900-86-10932 1 CE Spec.Bracket(Circuit Protector) ｻｰｷｯﾄﾌﾟﾛﾃｸﾀﾌﾞﾗｹｯﾄ

30 0730-110139 2 CP-101P-5ACircuit Protector ｻｰｷｯﾄﾌﾟﾛﾃｸﾀ

37 0730-110140 2 CP-101P-2ACircuit Protector ｻｰｷｯﾄﾌﾟﾛﾃｸﾀ

120 0161-104006 2PMS M4x6 ﾅﾍﾞ小ﾈｼﾞ M4x6

121 0321-040810 2SW M4 (4.1x7.6xt1) ｽﾌﾟﾘﾝｸﾞﾜｯｼｬ M4 (4.1x7.6xt1)

31 968-06-21000 1 1PH,100VControl Box Assembly ｺﾝﾄﾛｰﾙﾎﾞｯｸｽｱｯｼｨ

(31) 900-06-22001 1 3PH,200VIC Control Box Assembly IC制御ﾎﾞｯｸｽ

32 0890-480126 1 Ex Spec.Label(WARNING) 警告ﾗﾍﾞﾙ(感電危険極小) 英文

33 0730-140050 1 5A 125VFuse 5A ｶﾞﾗｽ管ﾋｭｰｽﾞ

122 0151-104008 2TMS M4x8 ﾄﾗｽﾈｼﾞ M4x8

56



6-2

ノーヒューズブレーカーグループ

NO FUSE BREAKER GROUP

57



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

6-2 NO FUSE BREAKER GROUP
ﾉｰﾋｭｰｽﾞﾌﾞﾚｰｶｰｸﾞﾙｰﾌﾟ

1 0730-110143 1 E･CE Spec.Power Supply Switch ﾌﾞﾚｰｶｰ

(1) 0730-110183 1 J 1PH,A Spec.Power Supply Switch ﾌﾞﾚｰｶｰ

2 0730-110144 2 BZ6TS10C-2Terminal Cover(Breaker) ﾌﾞﾚｰｶｰ用端子ｶﾊﾞｰ

3 0730-110154 1 BZ6V10CSHandle(Power Supply Switch) ﾌﾞﾚｰｶｰ用ﾊﾝﾄﾞﾙ

101 0161-104050 2PMS M4x50 ﾅﾍﾞ小ﾈｼﾞ M4x50

102 0161-104075 2PMS M4x75 ﾅﾍﾞ小ﾈｼﾞ M4x75

103 0151-104012 4TMS M4x12 ﾄﾗｽﾈｼﾞ M4x12

58



ヒ
ー
タ
ー
ト
ラ
ン
ス

ヒ
ー
タ
ー

制
御
ト
ラ
ン
ス

ブ
レ
ー
カ
ー

１
φ

Ａ
Ｃ
１
０
０
Ｖ

５
０
／
６
０
Ｈ
ｚ

２
Ｐ
コ
ネ
ク
タ
ー

ト
ラ
ン
ス
セ
ッ
ト

オ
プ
シ
ョ
ン
出
力
コ
ネ
ク
タ
ー

フ
ッ
ト
ス
イ
ッ
チ
（
オ
プ
シ
ョ
ン
）

Ｅ

Ｃ
Ｎ
１

Ｃ
Ｎ
２

Ｃ
Ｎ
３

Ｃ
Ｎ
４

Ｃ
Ｎ
５

Ｃ
Ｎ
６

Ｌ
Ｓ
１

Ｌ
Ｓ
２

Ｌ
Ｓ
５

Ｌ
Ｓ
３

Ｌ
Ｓ
４

Ｂ
Ｒ
１

Ｃ
Ｌ
１

Ｃ
Ｌ
２

Ｓ
Ｏ
Ｌ
１

Ｓ
Ｏ
Ｌ
２

Ｓ
Ｏ
Ｌ
３

Ｓ
Ｆ
Ｍ

Ｍ
１

Ｃ
１

Ｍ
２

Ｃ
２

Ｆ
Ｓ
Ｗ

Ｐ
Ｒ

１ ３

Ｓ
２
／
Ｒ
２

Ｗ
４
／
Ｗ
５

Ｔ
２

Ｘ
２

Ｙ
２

Ｘ
１

Ｙ
１

Ｒ
１

Ｓ
１

Ｔ
１

Ｔ
Ｒ
２

Ｔ
Ｒ
１

Ｈ Ｂ

Ｅ
Ｅ

Ｅ
Ｅ

Ｅ

Ｅ

Ｒ
Ｑ
－
８

Ｉ
．
Ｃ
．

制
御
ボ
ッ
ク
ス

タ
イ
ミ
ン
グ

原
点
位
置

逆
転
パ
ル
ス

バ
ン
ド
終
了

プ
ー
ル
リ
ミ
ッ
ト

ス
モ
ー
ク
フ
ァ
ン

シ
ー
リ
ン
グ
ブ
レ
ー
キ

シ
ー
リ
ン
グ
ク
ラ
ッ
チ

二
次
引
締
ク
ラ
ッ
チ

逆
転
ソ
レ
ノ
イ
ド

二
次
引
締
ソ
レ
ノ
イ
ド

正
転
ソ
レ
ノ
イ
ド

シ
ー
リ
ン
グ
モ
ー
タ
ー

プ
ー
ル
モ
ー
タ
ー

コ
ン
デ
ン
サ
ー

コ
ン
デ
ン
サ
ー

操
作
パ
ネ
ル
セ
ッ
ト

１

２ ３ ４

５

６

７

９
１０

８

6-3-1
       ハーネスグループ

HARNESS GROUP        単相 100V

59



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

6-3-1 HARNESS GROUP(J Spec.1PH)
ﾊｰﾈｽｸﾞﾙｰﾌﾟ(国内単相)

1 900-06-20101 1Operation Panel Set 操作ﾊﾟﾈﾙｾｯﾄ

2 900-06-30142 1 WR-028MB-AWire Harness(Limit Switch) ﾘﾐｯﾄｽｲｯﾁｺﾈｸﾀｰ線

3 900-06-30153 1 WR-027MB-BWire Harness(Brake,Clutch,Solenoid) ﾌﾞﾚｰｷ,ｸﾗｯﾁ,ｿﾚﾉｲﾄﾞ線

4 900-06-30271 1Wire Harness(Motor) ﾓｰﾀｰ線

5 900-06-30250 1Wire Harness(Transformer) ﾄﾗﾝｽ線

6 0710-160026 1Foot Switch ﾌｯﾄｽｲｯﾁ

7 911-06-30160 1Wire Harness(Foot Switch) ﾌｯﾄｽｲｯﾁ用線

8 900-06-30160 1 WR-035MBPower Supply Cord 電源ｹｰﾌﾞﾙ

9 900-06-30240 1Wire Harness(Transformer) ﾄﾗﾝｽﾌﾞﾚｰｶｰ線

10 900-06-30220 1 WR-030MB-AWire Harness(Heater) ﾋｰﾀｰ線

60



Ｒ
Ｑ
－
８

Ｉ
．
Ｃ
．

制
御
ボ
ッ
ク
ス

ス
モ
ー
ク
フ
ァ
ン

タ
イ
ミ
ン
グ

原
点
位
置

逆
転
パ
ル
ス

バ
ン
ド
終
了

プ
ー
ル
リ
ミ
ッ
ト

シ
ー
リ
ン
グ
ブ
レ
ー
キ

シ
ー
リ
ン
グ
ク
ラ
ッ
チ

二
次
引
締
ク
ラ
ッ
チ

逆
転
ソ
レ
ノ
イ
ド

二
次
引
締
ソ
レ
ノ
イ
ド

正
転
ソ
レ
ノ
イ
ド

シ
ー
リ
ン
グ
モ
ー
タ
ー

プ
ー
ル
モ
ー
タ
ー

操
作
パ
ネ
ル
セ
ッ
ト

ヒ
ー
タ
ー
ト
ラ
ン
ス

ヒ
ー
タ
ー

制
御
ト
ラ
ン
ス

ブ
レ
ー
カ
ー

３
φ

２
０
０
Ｖ

５
０
／
６
０
Ｈ
ｚ

２
Ｐ

コ
ネ
ク
タ
ー

ト
ラ
ン
ス
セ
ッ
ト

オ
プ
シ
ョ
ン
出
力
コ
ネ
ク
タ
ー

Ｃ
Ｎ
１

Ｃ
Ｎ
２

Ｃ
Ｎ
３

Ｃ
Ｎ
４

Ｃ
Ｎ
５

Ｃ
Ｎ
６

Ｌ
Ｓ
１

Ｌ
Ｓ
２

Ｌ
Ｓ
５

Ｌ
Ｓ
３

Ｌ
Ｓ
４

Ｂ
Ｒ
１

Ｃ
Ｌ
１

Ｃ
Ｌ
２

Ｓ
Ｏ
Ｌ
１

Ｓ
Ｏ
Ｌ
２

Ｓ
Ｏ
Ｌ
３

Ｓ
Ｆ
Ｍ

Ｍ
１

Ｍ
２

Ｆ
Ｓ
Ｗ

Ｐ
Ｒ

１ ３

Ｓ
２
／
Ｒ
２

Ｗ
４
／
Ｗ
５

Ｔ
２

Ｘ
２

Ｙ
２

Ｘ
１

Ｙ
１

Ｒ
１

Ｓ
１

Ｔ
１

Ｔ
Ｒ
２

Ｔ
Ｒ
１

Ｈ Ｂ

Ｅ
Ｅ

Ｅ
Ｅ

Ｅ

フ
ッ
ト
ス
イ
ッ
チ
（
オ
プ
シ
ョ
ン
）

Ｅ

１

３ ４

５

６

７

８

１０

９

２

       ハーネスグループ

HARNESS GROUP        三相 200V6-3-2

61



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

6-3-2 HARNESS GROUP(J Spec.3PH)
ﾊｰﾈｽｸﾞﾙｰﾌﾟ(国内3相)

1 900-06-20101 1Operation Panel Set 操作ﾊﾟﾈﾙｾｯﾄ

2 900-06-30142 1 WR-028MB-AWire Harness(Limit Switch) ﾘﾐｯﾄｽｲｯﾁｺﾈｸﾀｰ線

3 900-06-30153 1 WR-027MB-BWire Harness(Brake,Clutch,Solenoid) ﾌﾞﾚｰｷ,ｸﾗｯﾁ,ｿﾚﾉｲﾄﾞ線

4 900-26-34150 1 3PH,200VWire Harness(Motor) ﾓｰﾀｰ線

5 900-26-34130 1 3PH,200VWire Harness(Transformer) ﾄﾗﾝｽ線

6 0710-160026 1Foot Switch ﾌｯﾄｽｲｯﾁ

7 911-06-30160 1Wire Harness(Foot Switch) ﾌｯﾄｽｲｯﾁ用線

8 900-26-34121 1 3PH,200VWire Harness(Transformer) ﾄﾗﾝｽﾌﾞﾚｰｶｰ線

9 901-06-30271 1Power Supply Cord 電源ｹｰﾌﾞﾙ

10 900-06-30220 1 WR-030MB-AWire Harness(Heater) ﾋｰﾀｰ線

62



Ｒ
Ｑ
－
８

Ｉ
Ｃ
Ｃ
Ｏ
Ｎ
Ｔ
Ｒ
Ｏ
Ｌ

Ｂ
Ｏ
Ｘ

Ｃ
Ｎ
１

Ｃ
Ｎ
２

Ｃ
Ｎ
３

Ｃ
Ｎ
４

Ｃ
Ｎ
５

Ｃ
Ｎ
６

Ｌ
Ｓ
１

Ｌ
Ｓ
２

Ｌ
Ｓ
５

Ｌ
Ｓ
３

Ｌ
Ｓ
４

Ｈ
Ｏ
Ｍ
Ｅ
　
Ｐ
Ｏ
Ｓ
Ｉ
Ｔ
Ｉ
Ｏ
Ｎ

Ｒ
Ｅ
Ｖ
Ｅ
Ｒ
Ｓ
Ｅ
　
Ｐ
Ｕ
Ｌ
Ｓ
Ｅ

Ｏ
Ｕ
Ｔ
　
Ｏ
Ｆ
　
Ｓ
Ｔ
Ｒ
Ａ
Ｐ

Ｐ
Ｏ
Ｏ
Ｌ

Ｏ
Ｐ
Ｅ
Ｒ
Ａ
Ｔ
Ｉ
Ｏ
Ｎ

Ｐ
Ａ
Ｎ
Ｅ
Ｌ

Ｂ
Ｒ
１

Ｃ
Ｌ
１

Ｃ
Ｌ
２

Ｓ
Ｏ
Ｌ
１

Ｓ
Ｏ
Ｌ
２

Ｓ
Ｏ
Ｌ
３

Ｓ
Ｆ
Ｍ

Ｂ
Ｒ
Ａ
Ｋ
Ｅ
　
Ｆ
Ｏ
Ｒ
　
Ｇ
Ｅ
Ａ
Ｒ
　
Ｂ
Ｏ
Ｘ

Ｃ
Ｌ
Ｕ
Ｔ
Ｃ
Ｈ
　
Ｆ
Ｏ
Ｒ
　
Ｇ
Ｅ
Ａ
Ｒ
　
Ｂ
Ｏ
Ｘ

Ｃ
Ｌ
Ｕ
Ｔ
Ｃ
Ｈ
　
Ｆ
Ｏ
Ｒ
　
Ｔ
Ｅ
Ｎ
Ｓ
Ｉ
Ｏ
Ｎ

Ｓ
Ｏ
Ｌ
Ｅ
Ｎ
Ｏ
Ｉ
Ｄ
　
Ｆ
Ｏ
Ｒ
　
Ｒ
Ｅ
Ｖ
Ｅ
Ｒ
Ｓ
Ｅ

Ｓ
Ｏ
Ｌ
Ｅ
Ｎ
Ｏ
Ｉ
Ｄ
　
Ｆ
Ｏ
Ｒ
　
Ｔ
Ｅ
Ｎ
Ｓ
Ｉ
Ｏ
Ｎ

Ｓ
Ｏ
Ｌ
Ｅ
Ｎ
Ｏ
Ｉ
Ｄ
　
Ｆ
Ｏ
Ｒ
　
Ｆ
Ｏ
Ｒ
Ｗ
Ａ
Ｒ
Ｄ

Ｓ
Ｍ
Ｏ
Ｋ
Ｅ
　
Ｆ
Ａ
Ｎ

Ｍ
１

Ｃ
１

Ｍ
２

Ｃ
２

Ｓ
Ｅ
Ａ
Ｌ
Ｉ
Ｎ
Ｇ
　
Ｍ
Ｏ
Ｔ
Ｏ
Ｒ

Ｃ
Ｏ
Ｎ
Ｄ
Ｅ
Ｎ
Ｓ
Ｅ
Ｒ

Ｐ
Ｏ
Ｏ
Ｌ
　
Ｍ
Ｏ
Ｔ
Ｏ
Ｒ

Ｃ
Ｏ
Ｎ
Ｄ
Ｅ
Ｎ
Ｓ
Ｅ
Ｒ

Ｆ
Ｓ
Ｗ

Ｐ
Ｒ

３
Ｐ
　
Ｃ
Ｏ
Ｎ
Ｎ
Ｅ
Ｃ
Ｔ
Ｏ
Ｒ

Ｆ
Ｏ
Ｏ
Ｔ
　
Ｓ
Ｗ
Ｉ
Ｔ
Ｃ
Ｈ
　

（
Ｏ
Ｐ
Ｔ
Ｉ
Ｏ
Ｎ
）

１ ３

Ｓ
２
／
Ｒ
２

Ｗ
４
／
Ｗ
５

Ｔ
２

Ｘ
２

Ｙ
２

Ｘ
１

Ｙ
１

Ｒ
１

Ｓ
１

Ｔ
１

Ｈ
Ｅ
Ａ
Ｔ
Ｅ
Ｒ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ

Ｃ
Ｏ
Ｎ
Ｔ
Ｒ
Ｏ
Ｌ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ

Ｔ
Ｒ
２

Ｔ
Ｒ
１

Ｈ

Ｈ
Ｅ
Ａ
Ｔ
Ｅ
Ｒ

Ｍ
Ａ
Ｉ
Ｎ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ

１
０
０
Ｖ

Ｔ
Ｒ
Ｏ

Ｂ
Ｒ
Ｅ
Ａ
Ｋ
Ｅ
Ｒ

Ｂ

１
φ
Ａ
Ｃ
１
１
０
，
１
２
０
Ｖ
，
６
０
Ｈ
ｚ

Ｅ
Ｐ
Ｅ

（
Ｅ
　
Ｓ
Ｐ
Ｅ
Ｃ
）

（
Ａ
　
Ｓ
Ｐ
Ｅ
Ｃ
）

１
φ
Ａ
Ｃ
２
２
０
，
２
３
０
Ｖ
，
２
４
０
Ｖ

（
Ｅ
　
Ｓ
Ｐ
Ｅ
Ｃ
）

５
０
Ｈ
Ｚ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ
　
Ｓ
Ｅ
Ｔ

１
０
０
Ｖ

Ｔ
Ｉ
Ｍ
Ｉ
Ｎ
Ｇ

Ｅ

Ｅ

Ｅ
Ｅ

Ｅ

Ｅ

Ｅ

Ｅ

Ｅ

Ｅ

Ｏ
Ｐ
Ｔ
Ｉ
Ｏ
Ｎ

Ｃ
Ｏ
Ｎ
Ｎ
Ｅ
Ｃ
Ｔ
Ｏ
Ｒ

１

２ ３ ４

５

６

７

８

９

１０

１２

１１

HARNESS GROUP（Ａ，E　Spec.）6-3-3

63



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

6-3-3 HARNESS GROUP(A･E Spec.)
ﾊｰﾈｽｸﾞﾙｰﾌﾟ(A,E)

1 900-80-20100 1 With the groundOperation Panel Set 操作ﾊﾟﾈﾙｾｯﾄ

2 900-80-60141 1 WR-045MB-AWire Harness(Limit Switch) ﾘﾐｯﾄｽｲｯﾁｺﾈｸﾀｰ線

3 900-06-30153 1 WR-027MB-BWire Harness(Brake,Clutch,Solenoid) ﾌﾞﾚｰｷ,ｸﾗｯﾁ,ｿﾚﾉｲﾄﾞ線

4 900-80-60290 1Wire Harness(Motor) ﾓｰﾀｰ線

5 900-80-60280 1Wire Harness(Transformer) ﾄﾗﾝｽ線

6 0710-160001 1Foot Switch ﾌｯﾄｽｲｯﾁ

7 911-80-60161 1Wire Harness(Foot Switch) ﾌｯﾄｽｲｯﾁ用線

8 900-06-30220 1 WR-030MB-AWire Harness(Heater) ﾋｰﾀｰ線

9 900-80-60250 1Power Supply Cord 電源ｹｰﾌﾞﾙ

10 900-80-60260 1Wire Harness(Power Supply Switch) ﾌﾞﾚｰｶｰ線

11 900-80-60270 1Wire Harness(Power Transformer) 電源ﾄﾗﾝｽ線

12 900-86-20140 1Wire Harness(Ground) ｱｰｽ線

64



Ｒ
Ｑ
－
８

Ｉ
Ｃ
Ｃ
Ｏ
Ｎ
Ｔ
Ｒ
Ｏ
Ｌ

Ｂ
Ｏ
Ｘ

Ｃ
Ｎ
１

Ｃ
Ｎ
２

Ｃ
Ｎ
３

Ｃ
Ｎ
４

Ｃ
Ｎ
５

Ｃ
Ｎ
６

Ｌ
Ｓ
１

Ｌ
Ｓ
２

Ｌ
Ｓ
５

Ｌ
Ｓ
３

Ｌ
Ｓ
４

Ｈ
Ｏ
Ｍ
Ｅ
　
Ｐ
Ｏ
Ｓ
Ｉ
Ｔ
Ｉ
Ｏ
Ｎ

Ｒ
Ｅ
Ｖ
Ｅ
Ｒ
Ｓ
Ｅ
　
Ｐ
Ｕ
Ｌ
Ｓ
Ｅ

Ｏ
Ｕ
Ｔ
　
Ｏ
Ｆ
　
Ｓ
Ｔ
Ｒ
Ａ
Ｐ

Ｐ
Ｏ
Ｏ
Ｌ

Ｏ
Ｐ
Ｅ
Ｒ
Ａ
Ｔ
Ｉ
Ｏ
Ｎ

Ｐ
Ａ
Ｎ
Ｅ
Ｌ

Ｂ
Ｒ
１

Ｃ
Ｌ
１

Ｃ
Ｌ
２

Ｓ
Ｏ
Ｌ
１

Ｓ
Ｏ
Ｌ
２

Ｓ
Ｏ
Ｌ
３

Ｓ
Ｆ
Ｍ

Ｂ
Ｒ
Ａ
Ｋ
Ｅ
　
Ｆ
Ｏ
Ｒ
　
Ｇ
Ｅ
Ａ
Ｒ
　
Ｂ
Ｏ
Ｘ

Ｃ
Ｌ
Ｕ
Ｔ
Ｃ
Ｈ
　
Ｆ
Ｏ
Ｒ
　
Ｇ
Ｅ
Ａ
Ｒ
　
Ｂ
Ｏ
Ｘ

Ｃ
Ｌ
Ｕ
Ｔ
Ｃ
Ｈ
　
Ｆ
Ｏ
Ｒ
　
Ｔ
Ｅ
Ｎ
Ｓ
Ｉ
Ｏ
Ｎ

Ｓ
Ｏ
Ｌ
Ｅ
Ｎ
Ｏ
Ｉ
Ｄ
　
Ｆ
Ｏ
Ｒ
　
Ｒ
Ｅ
Ｖ
Ｅ
Ｒ
Ｓ
Ｅ

Ｓ
Ｏ
Ｌ
Ｅ
Ｎ
Ｏ
Ｉ
Ｄ
　
Ｆ
Ｏ
Ｒ
　
Ｔ
Ｅ
Ｎ
Ｓ
Ｉ
Ｏ
Ｎ

Ｓ
Ｏ
Ｌ
Ｅ
Ｎ
Ｏ
Ｉ
Ｄ
　
Ｆ
Ｏ
Ｒ
　
Ｆ
Ｏ
Ｒ
Ｗ
Ａ
Ｒ
Ｄ

Ｓ
Ｍ
Ｏ
Ｋ
Ｅ
　
Ｆ
Ａ
Ｎ

Ｍ
１

Ｃ
１

Ｍ
２

Ｃ
２

Ｓ
Ｅ
Ａ
Ｌ
Ｉ
Ｎ
Ｇ
　
Ｍ
Ｏ
Ｔ
Ｏ
Ｒ

Ｃ
Ｏ
Ｎ
Ｄ
Ｅ
Ｎ
Ｓ
Ｅ
Ｒ

Ｐ
Ｏ
Ｏ
Ｌ
　
Ｍ
Ｏ
Ｔ
Ｏ
Ｒ

Ｃ
Ｏ
Ｎ
Ｄ
Ｅ
Ｎ
Ｓ
Ｅ
Ｒ

Ｆ
Ｓ
Ｗ

Ｐ
Ｒ

３
Ｐ
　
Ｃ
Ｏ
Ｎ
Ｎ
Ｅ
Ｃ
Ｔ
Ｏ
Ｒ

Ｆ
Ｏ
Ｏ
Ｔ
　
Ｓ
Ｗ
Ｉ
Ｔ
Ｃ
Ｈ
　

（
Ｏ
Ｐ
Ｔ
Ｉ
Ｏ
Ｎ
）

１ ３

Ｓ
２
／
Ｒ
２

Ｗ
４
／
Ｗ
５

Ｔ
２

Ｘ
２

Ｙ
２

Ｘ
１

Ｙ
１

Ｒ
１

Ｓ
１

Ｔ
１

Ｈ
Ｅ
Ａ
Ｔ
Ｅ
Ｒ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ

Ｃ
Ｏ
Ｎ
Ｔ
Ｒ
Ｏ
Ｌ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ

Ｔ
Ｒ
２

Ｔ
Ｒ
１

Ｈ

Ｈ
Ｅ
Ａ
Ｔ
Ｅ
Ｒ

Ｍ
Ａ
Ｉ
Ｎ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ

１
０
０
Ｖ

Ｔ
Ｒ
Ｏ

Ｂ
Ｒ
Ｅ
Ａ
Ｋ
Ｅ
Ｒ

Ｍ
Ｃ
Ｃ
Ｂ

Ｅ
Ｐ
Ｅ

１
φ

Ａ
Ｃ
２
２
０
，
２
３
０
Ｖ
，
２
４
０
Ｖ

５
０
Ｈ
Ｚ
／
６
０
Ｈ
Ｚ

Ｔ
Ｒ
Ａ
Ｎ
Ｓ
Ｆ
Ｏ
Ｒ
Ｍ
Ｅ
Ｒ
　
Ｓ
Ｅ
Ｔ
１
０
０
Ｖ

Ｔ
Ｉ
Ｍ
Ｉ
Ｎ
Ｇ

Ｅ

Ｅ

Ｅ
Ｅ

Ｅ

Ｅ

Ｅ

Ｅ

Ｅ

Ｆ
３

Ｆ
２

Ｆ１

Ｃ
Ｐ
１

Ｃ
Ｐ
２

Ｃ
Ｐ
３

Ｃ
Ｐ
４

ＥＥ
Ｃ
Ｉ
Ｒ
Ｃ
Ｕ
Ｉ
Ｔ

Ｐ
Ｒ
Ｏ
Ｔ
Ｅ
Ｃ
Ｔ
Ｏ
Ｒ

Ｅ

Ｏ
Ｐ
Ｔ
Ｉ
Ｏ
Ｎ

Ｃ
Ｏ
Ｎ
Ｎ
Ｅ
Ｃ
Ｔ
Ｏ
Ｒ

１

２ ３ ４

５ ６

７

８

９

１０

１１

１２

１３

１４

＊
　
Ｆ
１
　
１
．
５
Ａ

＊
　
Ｆ
２
　
３
．
０
Ａ

＊
　
Ｆ
３
　
１
．
５
Ａ

１５

HARNESS GROUP （CE　Spec.）6-3-4

65



見出番号 部品番号
Description
部品名称 個数 備考

Ref.No. Parts.No. Q'ty Remarks

6-3-4 HARNESS GROUP(CE Spec.)
ﾊｰﾈｽｸﾞﾙｰﾌﾟ(CE)

1 900-80-20100 1 With the groundOperation Panel Set 操作ﾊﾟﾈﾙｾｯﾄ

2 900-80-60141 1 WR-045MB-AWire Harness(Limit Switch) ﾘﾐｯﾄｽｲｯﾁｺﾈｸﾀｰ線

3 900-06-30153 1 WR-027MB-BWire Harness(Brake,Clutch,Solenoid) ﾌﾞﾚｰｷ,ｸﾗｯﾁ,ｿﾚﾉｲﾄﾞ線

4 900-86-20150 1Wire Harness(CN5) CN5ｺﾈｸﾀｰ線

5 900-86-20160 1Wire Harness(M1 Motor) M1ﾓｰﾀｰ線

6 900-86-20170 1Wire Harness(M2 Motor) M2ﾓｰﾀｰ線

7 900-80-60280 1Wire Harness(Transformer) ﾄﾗﾝｽ線

8 0710-160001 1Foot Switch ﾌｯﾄｽｲｯﾁ

9 911-80-60161 1Wire Harness(Foot Switch) ﾌｯﾄｽｲｯﾁ用線

10 900-80-60250 1Power Supply Cord 電源ｹｰﾌﾞﾙ

11 900-80-60260 1Wire Harness(Power Supply Switch) ﾌﾞﾚｰｶｰ線

12 900-80-60270 1Wire Harness(Power Transformer) 電源ﾄﾗﾝｽ線

13 900-06-30220 1 WR-030MB-AWire Harness(Heater) ﾋｰﾀｰ線

14 900-86-20140 1Wire Harness(Ground) ｱｰｽ線

15 900-86-10271 1Fuse Set ﾋｭｰｽﾞｾｯﾄ

15-1 901-06-10420 (1)Fixing Plate(Fuse Holder) ﾋｭｰｽﾞﾎﾙﾀﾞｰ取付板

15-2 0730-130022 (1) With CoverFuse Holder ﾋｭｰｽﾞﾎﾙﾀﾞｰ

15-3 0730-170015 (2) 1.5A 250VFuse 1.5A ｶﾞﾗｽ管ﾋｭｰｽﾞ

15-4 0730-170030 (1) 3A 250VFuse 3A ｶﾞﾗｽ管ﾋｭｰｽﾞ

15-5 900-86-60171 (1)Wire Harness(Fuse Holder) ﾋｭｰｽﾞﾎﾙﾀﾞｰ線

15-6 900-86-60180 (1)Wire Harness(Fuse Holder Jumper) ﾋｭｰｽﾞﾎﾙﾀﾞｰわたり線

66






